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15.1.4 Tetanus

Clinical Features: 
 It is an acute, often fatal disease caused by an exotoxin.  In the case of  neonates, infection 
is through the umbilical stump, it results in tetanus neonatorum.  The main clinical features 
are generalized increased rigidity and convulsive spasm of  skeletal muscles.

Treatment guidelines

Prevention of further absorption of toxin from wounda) 

Human tetanus immunoglobulin

Adult  Give 1000 – 3000 IU if  available.  However horse serum is an alternative 
after a test dose

Children same dose as adults

Adult  Benzyl Penicillin give 1.2 MU. IV every 6 hours for 24 and 
thereafter
  Procaine Penicillin  1.2 MU I.M once daily for 7 days.
Children  Benzyl Penicillin  250,000 IU IV. Every 6 hours for 24 hours and 

thereafter
  Procaine Penicillin  0.4 – 0.8 MU I.M every 24 hours for 7 days

Surgical toilet must be done at least 1 hour after the injection of  antitoxin.

control of spasmsb) :

Adult  Diazepam  10-30 mg IV every 6 hours
Chlorpromazine  give 100 mg I.V every 6 hours alternating it with 
diazepam

  Phenobarbitone  give 50 – 100 mg I.V every 12 hours

Children Diazepam  give 0.5 mg/kg body weight I.V every 6 hours
Chlorpromazine  Give 2 mg/kg body weight I.V every 6 hours 
alternating it withdiazepam 0.5      mg/kg body weight every 6 hours.

  Phenobarbitone Give 6 mg/kg body weight every 12 hours

Table 31:   Guidelines for Dosage Administration**

Time (Hours) 0 3 6 9 12 15 18 21 24

Diazepam * * * * * *

Chlorpromazine * * *

Phenobarbitone * * *

** These are general guidelines; however, frequency and route of  drug administration 
should be titrated versus clinical conditions
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General measuresc) 
Provide nutrition, fl uids and intensive nursing care

Preventiond) 
On admission to hospital give tetanus (toxoid) vaccine 0.5 ml s.c. Repeat dose 
after 4 weeks and after 6-12 months.

15.1.5  Rabies

Clinical features:  Rabies is an acute viral disease of  the central nervous system that 
affects all mammals and is transmitted to man through infected secretions, usually saliva.  
Early or prodromal clinical features of  the disease include, apprehensiveness, restlessness, 
fever, malaise and headache.  The late features of  the disease are excessive motor activity 
and agitation, confusion, hallucinations, excessive salivation, convulsions and hydrophobia.  
Mortality rate is very high.

Treatment guidelines

Local wound therapy • 

Wash wound thoroughly with water and soap and repeat process with 1% cetrimide  
solution or apply tincture of  iodine.

Passive immunization• 

Anti rabies human immunoglobulin Give by careful instillation in the depth and 
around the wound (dose 20 IU/kg body weight half  the dose given parentrally and the 
other half  injected into and around the wound)

Active immunization• 

Human Diploid Cell Vaccine (HDCV) give 1 ml I.M as soon as possible after 
exposure.  Subsequent doses of  HDCV are given on days 3, 7, 14, 21, 28 and 90

Tetanus toxoid vaccine: give 0.5 ml I.M on days. 1 month and 6-12 months• 

        Adults Procaine penicillin  1.2 MU I.M daily  for 5 days If  patient is 
sensitive to penicillin, give Erythromycin 500 mg 8 hourly for 5 days

Children•  Procaine Penicillin 0.4 – 0.8 MU I.M. every 24 hours if  patient 
is sensitive to penicillin, give Erythromycin 10mg/kg body weight every 6 hours 
both for fi ve days

15.2 Vascular Headaches

Migraine 
This is characterised by a trial of  paroxysmal headache, vomiting and focal neurological 
events (usually visual).  It is more common in females than in males often there is a 
family history of  migraine.

Associated precipitants include:-
dietary (cheese, chocolate or red wine)- 
psychological stress- 
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General Measures 
Avoidance  precipitants • 
Relaxation to reduce stress• 

Medicines 
Acute attack 
Analegesia  - Paracetamol

- Aspirin
Antiemetine  - Metroclopranizale  
Severe attack - Sumatriptan

Prevention 
Propranolol  80-160mg/daily 
Amitryptiline  10-50mg at right.

15.3 Anxiety Neurosis

Clinical features:  Anxiety neurosis is a neurotic disorder characterized by a chronic, 
unrealistic/exaggerated anxiety often punctuated by acute attacks of  anxiety or pain.

Anxiety neurosis which affl icts 5% of  the population is characteristically a disorder of  
young adults and affects women twice as often as men.

The illness may take many forms.  Acute anxiety attacks are characterized by sudden 
onset of  tension, restlessness, tremor, breathlessness, tachycardia and palpitations.  
Chronic anxiety state presents with persistent diffuse anxiety, motor tension, autonomic 
hyperactivity, unpleasant anticipation and irritability.

Treatment guidelines   

Medicines do not resolve the causes of  the illness but may reduce anxiety.  The patient 
needs understanding and sympathy – Psychotherapy.  Drug therapy include:

Diazepam  give 5 – 10 mg every 8 hours.
 Or
Chlorpromazine  50 – 75 mg daily and increase gradually to 300 mg daily
 Or
Thioridazine  give 50mg once a day and increase gradually to 300mg a day if  necessary
 Or
Amitriptyline give 25 mg every 8 hours.

15.4 Depressive Psychosis

Clinical features: 
Depressive psychosis or schizophrenic disorders is a serious mental illness that involves 
changes of  mood for duration of  six months or more.  It can be divided into two forms; 
biporal affective disorder (Manic depression) and major depression without manic episodes.  
It includes insomnia characterized by early waking after 2-3 hours of  sleep, variation of  
mood, ideas of  guilt, unworthiness and self-blame often delusional in intensity.
In manic depressive psychosis, patients can suffer form abnormal elation and hypersensitivity 
in addition to attacks of   depression.
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Treatment Guidelines

Medicine of choice Amitriptyline  50 – 75 mg at bed time and increase 
gradually to a maximum of  150 – 200 mg.  Maintenance dose 
for 3-6 months 50 – 100  mg in 24 hours.

     Or
    Imipramine  75 – 100 mg at night until neurosis is   
    controlled

For manic attack
Haloperidol  3-5 mg I.M and increase to 30 mg every 4-8 
hours till  acute attack is controlled.  Then give by mouth 
3-4.5 mg every 8 hours

15.5 Epilepsies

Clinical feature:  Epilepsies are disorders of  the central nervous system (CNS) which 
are characterized by chronic spontaneous recurring seizures. 

Control of Epilepsy (excluding petit mal) in Adults and Children.

Schedule of Treatment

Make sure that all other causes (alcohol, eclampsia, meningitis, hypoglycaemia etc) • 
are excluded
Patients with more than one fi t should be considered for treatment• 
Treatment should be started with phenobarbitone alone.  Full effect can be experienced • 
usually after two weeks.
Phenobarbitone can be increased to maximum if  seizures persist (refer to a table • 
below)
When no improvement is obtained change to phenytoin, tapering phenobarbitone by • 
reducing the dose by 30 mg every week.  If  seizures persist, increase phenytoin by 50 
mg increment to a maximum dose of  600 mg daily
If  no appreciable improvement, change to carbamazepine, stopping phenytoin by • 
reducing dose by 50 mg per week.  Increase the dose to maximum. (refer to table 
below)
If  possible the combination of  these drugs should be avoided• 
Patients still having seizures despite having the above treatment, should be referred • 
to a higher level for treatment.
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Table 32: Dosages for epilepsy Treatment

DRUG/INITIAL DAILY DOSE DAILY MAXIMUM DOSE

Phenobarbitone (O) as a 
single dose at night 

Adults  
Children

60 to 90 mg
3mg/kg/24 hours

240 mg
8 mg/kg/24 hours 

Phenytoin (O) once daily at 
night or twice daily when 
required

Adults
Children

200mg
5mg/kg/24 hours

600mg (2 divided doses)
8mg/kg/24hrs (2 divided doses)

Carbamazepine (O) as 2 
divided doses

Adult
Children

200 mg
10mg/kg/24 hours

1200 mg(3dvided doses)
20 mg/kg/24 hours

Epileptic seizures may be classifi ed as follows:

15.5.1 Status Epilepticus

Treatment guidelines

Adults:

Protect airway, give oxygen• 
Give dextrose 5%, 80 ml as bolus• 
Give anticonvulsant• 

Medicine of choice Diazepam (IV) slow, initial dose 10 mg IV. NOT IM.   
    Repeat when necessary to a maximum of  200 mg   
    in 24 hours; monitor respiration

Second choice Phenobarbitone (IV) initial dose 200mg slowly.  Repeat 
after 10 minutes, thereafter it may be repeated every 30 
minutes to a maximum of  15mg/kg/24 hours

Third choice  Phenytoin (IV) initial dose 150-250 mg at a rate not   
    exceeding 50 mg/minute.  Continue with 100 mg  
    every 6 hours, but do not exceed 15mg/kg/24 hours

NOTE: These drugs when given together may cause serious respiratory depression
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Children:

Protect airway, give oxygen:• 
Give dextrose 50% (I.V) 15 ml (1ml/min) as a bolus:• 
Give anticonvulsant• 

Diazepam (slow I.V) 5 mg/minute, dose 0.25 mg/kg body weight.

15.5.2 Serial Epilepsy

Patient gets frequent seizures but regains consciousness between attacks:

   Phenobarbitone (I.M)

Adult  400 mg (maximum 15 mg/kg/24hours)
Children  5 mg/kg/24 hours as loading dose

Febrile Convulsions in Children aged 1-5 years 

No anticonvulsant except to known non-febrile convulsion cases or neurological 
abnormalities.

Sponging and antipyretics should be given.

For prolonged or recurrent febrile convulsions, Diazepam should be administered 
rectally by using a syringe.

15.6 Schizophrenia

Clinical features:  Is a group of  mental disorders characterized by altered thinking 
process, emotions, drive, behavior and withdrawal from reality.  Symptoms vary from patient 
to patient and from time to time. These include bizarre appearance, reduced motor activity, 
withdrawal, fl attened effect and mood disturbance, delusions and hallucinations.

 Treatment guidelines
 In acute attacks: Chlorpormazine  100 – 150 mg 6 – 8 hourly IM

 For maintenance: Chlorpromazine 100 – 600 mg (O) daily in divided doses   
    (a dose should not exceed 200 mg)  
    Or
    Haloperidol  3-45 mg (O) or I.M every 8 hours

Adjunct treatment

Antiparkinsonian drugs should only be used if  reaction occur or at higher doses of  
antipsychotics likely to cause reactions.   Any of  the following can be used:

Trihexyphendyl (Benzhexol) 5mg once to three times daily (O)

Biperidine, 2 mg once to three times daily (O)
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Biperidine, 2mg SLOWLY IV 2 -4 minutes for acute dystonic reactions

Levodopa with Carbidopa  

15.7 Alcohol Dependence Syndrome

Clinical features:  Alcoholism is a syndrome consisting of  two phases: problem drinking 
and alcohol addiction.  Problem-drinking is the repetitive use of  alcohol, often to alleviate 
tension or solve other emotional problems.  Alcohol addiction is a true addiction similar to 
that which occurs following the repeated use of  barbiturates or similar drugs.

Treatment Guidelines

Alcohol-related withdrawal syndromea) 

Give adequate nutrition and rest, give vitamin B especially thiamine 50 – 100 • 
mg every 24 hours.
For the CNS symptoms• 

 Diazepam (O) 10 mg every 406 hours on the fi rst 24 and reduce by 20% over   
 3-5 days.

Rehabilitationb) 

Educate the alcoholic and family about alcoholism• 
Encourage the alcoholic to re-establish a functional life-style through counselling, • 
vocational rehabilitation and sexual counselling.

  15.8 Substance Abuse

Clinical Presentation:  Non-medical use of  drugs, i.e. any use of  drugs for other than 
recognized therapeutic purposes, commonly abused drugs include, marijuana, diazepam, 
alcohol etc.

Medicine associated problems can be divided into:

Individual problemsa) 
Periods of  black out• 
Argumentative bouts• 
Less productivity• 
Withdrawn/depressed• 

Social-culturalb) 
Marriage diffi culties• 
Problems on the job• 

Social-legalc) 
Driving related problems• 
Confl icts with others• 
Violence versus members of  the society• 
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Treatment guidelines

Supportive therapy e.g. I.V fl uids, chlorpromazine for acute confusional state• 
Management of  acute problems depends on the substance of  abuse being • 
identifi ed.
Rehabilitation.• 

15.9 CNS Toxoplasmosis 

An opportunistic infection of  CNS in HIV individuals that cuses a severe neurological 
disease.

Treatment guidelines
 

A combination of  sulphadiazine 2gm daily and pyrimethamine 25mg daily for four weeks.
Sulphadiazine 2gm daily 4/52• 
Pyrimethamine 250mg daily 4/52• 
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16. OTHER DISEASE CONDITIONS

16.1 Leishmaniasis

Clinical features:  This group of  diseases is caused by protozoa of  the genus Leishmania.  
It can take two forms i.e. generalized visceral infection (kala-azar) or a purely cutaneous 
infection (oriental sore).  Onset of  kalaazar is shown by low grade fever, splenomegaly, 
enlarged liver and lymphadenopathy.  In the cutaneous form, single or multiple lesions are 
found on exposed parts, from where Leishman Donovan bodies can be demonstrated.

Treatment guidelines

Visceral/cutaneous leishmaniasis

Medicine of choice: Sodium stibogluconate

First choice Sodium stibogluconate 20mg (IM) per kg body weight 
per day for 30 consecutive days or slow IV daily for 30 days.  
Do not exceed 850 mg per day.  If  parasites persist, treatment 
may be repeated, two to three times with a ten day interval in 
between.

Second choice  Pentamidine Isethionate give I.M at 2 to 4 mg/kg 
body weight every 48 hours for a total of  10 injecitons.  
It is less effective than sodium stibogluconate.  Since an 
immediate hypotensive reaction may occur, patients should 
lie down during the injection and adrenaline should be at 
hand.  Pentamidine like Suramin, is contraindicated in renal 
disease.  Further, due to possible nephrotoxicity, urine must 
be examined for albumin and/or casts. The presence of  
either contraindicates continued use of  pentamidine.

Children  The same dosage as above

CAUTION: Close medical supervision is necessary during treatment

16.2 Trypanosomiasis

Clinical features:  The causative organisms are the parasitic protozoa of  Tryponosoma 
brucei gambianse and T. brucei rhodesience.  Clinical features include fever, lymphadenopathy 
and CNS involvement like headache, mental confusion, tremors and pyresis. However for 
relevance in treatment, two clinical divisions are noted, that is, there are patients with no 
CNS involvement and those with CNS signs/symptoms.

Treatment guidelines

Medicine of choice Suramin is the medicine of  choice for the early stages 
of  African trypanosomiasis (T.b.g.) before there is CNS 
involvement. Give     20mg/Kg  (to a max. of  1g in adults) 
(IV) given every week for 5 – 6 weeks
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Second choice Melarsoprol

Recommended dose is as follows:

Give 100mg (children 20 mg) I.V as a test dose then if  there is no reaction give 20mg/kg 
body weight single dose, freshly prepared (maximum 1 g) every 5 – 7  days.

NOTE: 
Usual course is 5 doses ( don not exceed 7 doses or a total of  6 g)• 
Suramin may cause renal toxicity therefore it is contraindicated in renal diseases• 
Further, due to possible nephrotoxicity, urine must be examined for albumin and/• 
or casts the presence of  either contraindicates continued use of  Suramin.

Pentamidine In Trypanosomiasis due to T.b gambianse without CNS involvement the 
recommended drug is freshly prepared pentamidine.
Give Pentamidine isethionate freshly prepared 4 mg/kg body weight I.M every 24 
hours for 7 days ( do not exceed 300 mg/dose).

CAUTION:  In patients with CNS involvement:
Start treatment with Suramin (day 1 and 2) for a total of  two doses to clear blood of  
trypanosomes in order to avoid a Jarisch-Herxheimer reaction which will be precipitated 
by destroying both CNS  and peripheral trypanosomes by melarsoprol.  Then give 
melarsoprol 3.6 mg/kg body weight in IV infusion dissolved in 200 ml of  dextrose 5% 
given over a 2 hour period for 3 consecutive days.  The patient should lie supine during 
injection and for fi ve hours afterwards.
The patient is then rested for 5-7 days and then the above regime of  melarsoprol is 
repeated.  This is done once again after a further rest of  5-7 days, thus completing 3 
courses of  melarsoprol.  Blood fi lm and CSF are then examined for trypanosomes.

 
16.3 Anthrax

Clinical features:  Anthrax is a disease of  animals.  However, man is infected directly 
through contact with infected hides or inhalation of  spores in the lungs or ingestion of  
infected meat.  Hence it can be cutaneous, pulmonary and/or intestinal.  The main clinical 
features are itching, a malignant pustule, pyrexia and rarely pulmonary and gastrointestinal 
signs.

Treatment guidelines

Medicine of choice Benzylpenicillin

Adult 0.6 MU I.V every 6 hours until local oedema subsides then 
Continue with

    Phenoxymethylpenicillin  250 mg 6 hourly for 7 days.
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Children
Premature infant and neonate  6mg/kg body weight every 6 hours until   
     local oedema subsides then continue with   
     Phenoxymethylpenicillin  62.5 mg   
     6  hourly for 7 days.

Infants (1-12 months)  75 mg/kg body weight daily 8 hourly until local   
     oedema subsides then Then continue with
     Phenoxymethylpenicillin  62.5 mg 6 hourly  
     for 7 days
     
Infants (1-12 years) 100 mg/kg body weight daily 6 hourly until 1 local 

oedema subsides Then give
     Phenoxymethylpencillin  as follows:
     For child 1-5 years 125 mg 6 hourly for 7 days
     For child 6-12 years 250 mg 6 hourly for 7 days

Second choice   Erythromycin (O)

Adult    500 mg 8 hourly orally for 10 days
Children   10 mg/kg body weight 8 hourly for 10 days

16.4 Mastitis (Breast Abscess)

Clinical features:  Mastitis is an infl ammation of  the breast.  The common causative 
organisms of  the disease are either staphylococcus or streptococcal bacteria.  The breast 
becomes red, swollen and painful.  In breast abscess, there is a collection of  pus in the 
breast.  Clinical features of  a breast abscess are tenderness, swelling, red, warm, fever and 
painful lymph nodes.

General:  In mastitis stage the treatment is antibiotics and antifl ogistics. In abscess satge 
treatment is both surgical and antibiotics.

Treatment guidelines

  Flucloxacillin  500 mg orally every 6 hours for 7 days in an empty stomach.
  Or 
  Erythromycin 500 mg orally on the fi rst day then 100mg daily for further 6  
  days
  and

Acetylsalicylic  acid 600 mg orally, after food, every 6 hours as needed.  
Instruct the patient to apply hot compresses and a constriction bandage to 
relieve pain in the affected breast, and to express milk if  applicable to reduce 
engorgement.
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17. VIRAL INFECTIONS

17.1 Measles

Clinical features: Measles is an acute infectious disease caused by a paramyxovirus which 
is spread by droplets. It usually occurs in children under fi ve who have not been immunized 
or have been incompletely or unsuccessfully immunized. The main clinical features are 
indistinguishable from an upper respiratory tract infection i.e. fever, conjunctivitis with 
lacrimation, photophobia, cough and nasal discharge.  Koplic spots are small red, irregular 
lesions appearing in the mouth 1-2 days before rash and are diagnostic of  measles.  Red 
maculopapular rash appearing fi rst behind the ears and spreading to rest of  body is a 
feature of  the disease.

Treatment guidelines

Adults  Paracetamol 1 g every 8 hours for 5 days

   Vitamin A 200,000 IU orally stat against vitamin A defi ciency

   Tetracycline eye ointment 1% apply once daily for 7 days

Children Paracetamol 10mg/kg body weight every 8 hours for 5 days.  
   Vitamin A if  less than 1 year give 100,000 IU stat and if  over 1 year  
   give 200,000 IU 

NOTE: Give extra fl uid and food

17.2 Poliomyelitis

Clinical features:  Poliomyelitis is a disease caused by one of  the three related polio 
viruses, types 1, 2 and 3 which comprise a subdivision of  the groups of  enteroviruses.  
Clinical features of  the disease can be divided into three groups:

Non-specifi c febrile illness of  2-3 days duration without CNS involvement• 
Aseptic meningitis include features mentioned above• 
Paralytic poliomyelitis – which is the major possible outcome of  the infection but • 
occurs in less than 10% of  those infected.

Treatment guidelines

Give supportive therapy

Prevention

This disease is preventable by immunization with polio vaccine starting at birth.  Give • 
4 doses at intervals of  4 weeks.
Parents should be told about the World program to eliminate Polio and the importance • 
of  actively participating.

17.3 Viral Hepatitis

Clinical features:  Viral hepatitis is a systemic infection predominantly affecting the liver.  
It is caused by the hepatitis viruses A, B, non-A, non-B and delta viruses (E). The clinical 
spectrum of  the disease due to viral hepatitis is variable.  It ranges from asymptomatic and 
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inapparent to fulminates and fatally acute infections.  Subclinical persistent infections with 
hepatitis virus B, non-A, and non-B, may progress to chronic liver disease, cirrhosis and 
possible hepatocellular carcinoma.

Treatment guidelines

Mainly supportive Therapy

Prevention:

Hepatitis types A and B are preventable by immunization.  Vaccines for other types should 
be made available.

17.4 Human Immunodefi ciency Virus (HIV)

Clinical features: The spectrum of  disease due to HIV infection ranges from mild, 
non-specifi c conditions (e.g. persistent generalized lymphadenopathy - PGL, herpes 
zoster, seborrheic aczema) to its sever form i.e. Acquired Immuno Defi ciency Syndrome 
(AIDS). Infection by the human immunodefi ciency virus lead to gradual and progressive 
destruction of  the cell mediated immune system.

The clinical features may be due to HIV per se or as a result of  immune system destruction.  
Prolonged fever, diarrhoea, weight loss, skin rashes, sores, generalized pruritis, altered 
mental status, persistent severe headache, oral thrush or Kaposi’s sarcoma may be found 
in patients with advanced disease.  Most patients, however, present with symptoms due 
to opportunistic infections (which are usually curable) e.g. tuberculosis, candidiasis or 
pyogenic infections.

Treatment in Adults and Adolescents using Antiretroviral Medicines 
(ARV)

HIV positive patients should be referred to Care and Treatment Clinics. The initial 
management requires a complete work up of  the patient. A complete blood count, renal 
and hepatic chemical function tests, urine pregnancy test and viral load where applicable 
should be done at baseline.

Initiation of  treatment should be based on the extent of  clinical disease progression. 
CD4+ T lymphocytes counts remain the standard for evaluating immune function.

Criteria for initiation for Antiretroviral Therapy

There are three classes of  individual who are clinically eligible to begin treatment

All who are in WHO stage 4 clinical criteria regardless of  CD4+ cell count• 
Those in WHO stage 3 and CD4+ cells less or equal to 350/mm cubed as an indicator • 
of  their progression to AIDS
All who have a CD4+ count less or equal to 200 cell/mm cubed regardless of  • 
symptoms
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17.4.1    Clinical Criteria for ART in Adults and Adolescents

Before initiating therapy in any patient, apart from clinical eligibility, it is important to 
assess the patient’s willingness, readness and ability to be on ART adherently. In this regard, 
the following evaluation should be done:

Laboratory tests which include complete blood count, chemistry profi le (serum • 
transaminases, creatinine and lipid profi le) CD+T –lymphocyte count
Chest X-ray• 
Hepatitis C serology• 
Ophthalmology examination• 
Educate patient and family members on HIV and AIDS• 
Measure viral load (where possible)• 
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Treatment guidelines

Antiretroviral therapy both in naïve patients and those who had received treatment before, 
involves the use of  combination of  drugs. The use of  single drugs (monotherapy) in the 
treatment of  HIV/AIDS is not recommended. It is recommended to use the following 
triple therapy consisting:

2 Nucleosides Reverse Transcriptase Inhibitors (NRTI) + 1 Non Nucleoside Reverse • 
Transcriptase Inhibitors (NNRTI) 

     Or
2 Nucleosides Reverse Transcriptase Inhibitors (NRTI) + 1 Protease Inhibitors (PI) • 

It should be noted that there is no single combination that is best for every patient and that 
can be tolerated by all. Therefore, treatment regiments should be based on patient’s clinical 
condition, lifestyle, and ability to tolerate the regimen. 

Treatment Regimen

First Line ARV Combination Regimen for Adults and Adolescents

The combinations should be used according to indications and contraindications that 
govern the use of  ARVs to minimize side effects and drug-drug interactions as follows:

Stavudine (d4T) + Lamivudine (3TC) + Nevirapine (NVP)1. 

For the fi rst two weeks, the daily dose for Nevirapine should be 200mg. Therefore one 
fi xed dose combination (d4T+3TC+NVP) in the morning, and then only d4T and 3TC 
tablets be taken in the evening. If  well tolerated, continue at full dose of  d4T+3TC+NVP 
every 12 hours 

Below 60kg - Use Stavudine (d4T) 30mg + Lamivudine (3TC) 150mg + Nevirapine • 
(NVP) 200mg irrespective of  body weight.

Zidovudine (AZT) + Lamivudine (3TC) + Nevirapine (NVP)2. 

For the fi rst two weeks, the daily dose for Nevirapine should be 200mg. Therefore one 
fi xed dose combination (AZT+3TC+NVP) should be taken in the morning, and then 
only AZT and 3TC tablets in the evening. If  well tolerated, continue at full dose of  
AZT+3TC+NVP every 12 hours. However, it is advisable to check liver function test

Stavudine (d4T) + Lamivudine (3TC) + Efavirenz (EFV)3. 

Use Stavudine (d4T) 30mg Lamivudine (3TC) 150mg every 12 hours and efavirenz • 
600mg at night.
Note: The dose for efavirenz should be less than 600 for body weight less than 40 • 
kg.
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Zidovudine (AZT) + Lamivudine (3TC) + Efavirenz (EFV)4. 

Zidovudine 300mg (AZT)/Lamivudine 150mg (3TC) every 12 hours and efavirenz • 
600mg at night. Note

 
NOTE: The dose for adolescents of  body weight 20 – 40kg for AZT should be 200mg 
every 12 hours and that of  efavirenz should be less than 600mg for patients with body 
weight less than 40 kg.

First Line Regimen of  ARV is summarised as follows:

d4T+3TC+NVP• 
AZT+3TC+NVP if  there is peripheral neuropathy• 
d4T+3TC+EFV if  the patient is on Rifampicin containing antiTb regimen or has • 
Nevirapine intolerance/hepatotoxicity and anaemia less than 7.5g/decilitre
AZT+3TC+EFV if  there is Tb and no anaemia• 

17.4.2    First line ARV Regiment Flow Chart

1. d4TC + 3TC + NVP

Replace d4T with AZT 
due to: 

Peripheral 
neuropathy but no 
anaemia 

Replace d4T with AZT due 
to: 

Peripheral neuropathy 
but no anaemia 

Replace NVP with EFV due 
to: 

Hepatotoxicity 
NVP intolerance
TB patient 

Replace NVP with EFV 
due to: 
Hepatotoxicity 
NVP intolerance 
TB patient on rifampicin 

II . AZT +  3TC + NVP III . d4T + 3TC + EFV IV .  AZT + 3TC + EFV

Changing of Antiretroviral Therapy

There are multiple reasons that may lead to changing of  ART which include:

Intolerable side effects• 
Medicine interactions• 
First Trimester of  pregnancy when the patient so elects• 

 ART should be stopped and or changed when there is evidence of  the following:
Toxicity or intolerance to one or all medicines• 
Failure as evidence by the patient becoming symptomatic and progressive decline of  • 
CD4+ count and/or rise of  viral load despite the good adherence to ARVs
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Changing of Antiretroviral Therapy because of Toxicity

The general clinical recommendation is that when changing patient’s regimen due to 
toxicity, only the toxic medicine(s) should be replaced, if  possible as indicated in table 16

Table 33:

First Line 
Regimen

Problem Substitution

D4t + 3TC + NVP Hypersensitivity due to NVP D4T + 3TC + EFV*

D4t + 3TC + NVP 
or EFV*

Severe peripheral neuropathy due 
to d4T

AZT + 3TC + NVP or 
EFV*

AZT + 3TC + NVP 
or EFV*

Anaemia due to AZT D4T + 3TC + NVP or 
EFV*

D4T + 3TC + NVP 
or EFV*

Intolerant to NVP and EFV D4T + 3TC + 
LPV/r**

*  only if  patient is older than 3 years of  age and a woman with no risk of  pregnancy

** Follow up liver function tests (LFTs) closely.

Changing of Antiretroviral Therapy because of Treatment Failure

Treatment failure results from failure to suppress viral replication with the development 
of  viral resistance. Clinical failure is progression of  disease with the development of  
opportunistic infections or malignancy occurring three months or more after initiation 
of  ART.

Second Line Antiretroviral Therapy Regimen for Adults and Adolescents

Before treatment failure is presumed and a particular regimen discarded, every effort 
should be made to rule out causes other than medicine resistance. Patients should be 
evaluated for correctable factors such as:

Inappropriate dosing schedule• 
Medicine interaction that may reduce the effi cacy of  some of  the ARV medicines• 
Non adherence due to side effects• 
Evidence of  malabsorption• 

Before changing to second line medicine regimen, the patient should go through the 
treatment readness and education process again. This would need to be carefully monitored 
as some patients might hide their non adherence.
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The second line regimen for adults and adolescents include the following 
medicine combinations:

Abacavir 300mg every 12 hours, Lopinavir/ritonavir 133.3/33.3mg (Kaletra®) three • 
tablets every 12 hours and didanosine 200mg two tablets once per day on empty 
stomach

NOTE: Didanosine (ddl) dosage is 250-300mg once daily for patients with weight less 
that 60kg and 400mg once daily for patients with body weight more than 60kg.

Alternatively the following regimen can also be used:

Abacavir (ABC) 300mg every 12 hours/saquinavir/ritonavir (SQV 5x200mg or • 
100mg every 12 hours plus ritonavir 100mg capsules every 12 hours) and Didanosine 
200mg, 2 tablets once per day.

Women of Childbearing and Pregnant Women

The fi rst line treatment of  women of  childbearing and pregnant women should be based 
sorely on their need and eligibility for Antiretroviral Therapy. 

The fi rst line regimen for this patient subgroup is AZT+3TC+NVP.• 
The second line regimen is ABC+ddl+SQV/r or NFV• 
Pregnant women who are not eligible for Antiretroviral Therapy should receive • 
prophylasix according to PMTCT guidelines

 Treatment in Infants and Children using Antiretroviral Medicines

Determination of  HIV infection in infants/children under 18 months possesses special 
diagnostic challenges. The pathogenisis of  HIV infection and the general virological and 
immunological principles underlying the use of  ART are similar for all HIV infected 
persons. However, when prescribing ARVs in children, the following consideration should 
be made namely:

Possible in utero exposure to ARV medicines• 
Difference in immunological markers among children of  different age groups• 
Change in pharmacokinetic parameters with age caused by the continuing development • 
and maturation of  organ systems involved in drug metabolism and clearance
Differences in the clinical virological and immunological parameters between children • 
and adults and among children of  different age group
Adherence to treatment for children is infl uenced by parents/guardians• 

Criteria for initiation for Antiretroviral Therapy in Children

There are diffi culties in making laboratory diagnosis of  HIV infection in infants aged less 
than 18 months due to persistent of  maternal antibody, thus requiring virological testing 
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to make defi nitive diagnosis of  HIV infection in this age group. The recommendations for 
initiation of  Antiretroviral therapy in children is divided into categories related to:

Age• 
Availability of  virological diagnostic tests• 

When CD4+ cells assay are available, use of  CD4+ cell percentage is recommended for 
decision making on ART. 

The availability of  virologic testing is desirable, but not absolutely necessary to the 
development of  recommendation for the initiation of  therapy in infants 

Initiation of Treatment for Infants under 18 months

Initiation of  Antiretroviral therapy in infants under 18 months is recommended in:

Infants with WHO stage 3 or 4 disease, initiate ART regardless of  neither CD4 • 
percentage nor virological confi rmation/availability but confi rm HIV antibody 
diagnosis at 15-18 months
Infants with virological proven infection and have WHO paediatric stage 3• 
Infants are in WHO paediatric stage 1 or 2 disease with CD4 less than 20% and • 
virological confi rmation
Infants less than 18 months with neither virological confi rmation nor CD4 percentage • 
available, with WHO paediatric stage 3 or 4.

In these cases, HIV antibody testing must be repeated at age 18 months to defi nitively 
confi rm that the child is HIV infected. Only infants/children with confi rmed infection 
should have ART continued.
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Initiation of Treatment for Infants above 18 months

Clinical features

For children above 18 months of  age, a positive antibody test is an indication of  HIV 
infection since any acquired antibodies from mother would have degenerated, and breast 
feeding has typically stopped. Initiation of  ART is therefore recommended if:

WHO paediatric stage 3 or 4 HIV disease irrespective of  CD4 percentage• 
WHO paediatric stage 1 or 2 HIV disease and CD4 less than 15%• 

17.4.3  CLINICAL ELIGIBILITY CRITERIA FOR ART IN CHILDREN UNDER 18 
MONTHS
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All children in stage 3 could be started on ART even if  a CD4 percent is not available, but 
attempt should be made to do a CD4 percent as soon as possible for monitoring.

Treatment Regime for Infants and Children

First line ARV Regimen• 

For children under 3 years of  age: AZT+3TC+NVP
For children 3 years or more: AZT+3TC+EFV or NVP

NOTE: d4T is an alternative for AZT in case of  anaemia (Hb less than 7.5g per 
decilitre. The product in liquid formulation requires refrigeration

17.4.4  CLINICAL ELIGIBILITY CRITERIA FOR ART IN CHILDREN ABOVE 18 
MONTHS
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Second line ARV Regimen• 

The recommended second line regimen for infants and children who have failed fi rst line 
is as follows:

Didanosine (ddl) +Abacavir (ABC)+ Lopinavir /Ritonavir (LPV/r)

NOTE: Given the bitter taste of  LPV/r, children sometimes refuse it because of  the 
taste. Nelfi navir (NFV) may be used as a substitute for LPV/r

USE OF ARV IN SPECIAL CIRCUMSTANCES

Treatment of  People with Tuberculosis and HIV Co-infection

The recommended fi rst line regimen is (AZT or d4T) +3TC+EFV in which the dose of  
EFV is 800mg.

Patients who develop Tb while on ART, treatment should be continued through Tb 
treatment with changes as follows:

First line medicines: Substitute EFV with NVP. If  this is not possible, substitute NVP • 
with ABC or SQV/r
Second line medicine: Subsitute Lopinavir/ritonavir with Saquinavir/ritonavir (dose • 
400/400mg every 12 hours- 3 extra capsules of  ritonavir). This should be continued 
until two weeks after completion of  Tb treatment, when the extra ritonavir can be 
stopped.

Treatment of People with Tuberculosis before commencing ART

If  the patient has CD4+ count of  more than 350 cells/mm cubed, ART is not yet • 
needed. The need for ART should be reassessed on completion of  TB treatment.
If  the patient has a history of  WHO stage 4 illness and/or a CD4+ count of  200 -350 • 
cells/mm cubed, complete 2 months of  Tb therapy before commencing ART
If  the patient has a CD4+ count of  less than 200 cells/mm cubed or other serious HIV • 
related illness, make sure that the patient is tolerating Tb treatment before initiating 
ART. Patients in this group should be started on the fi rst line therapy consisting of  
d4T/3TC/EFV

SPECIAL CONSIDERATIONS OF ART IN TB AND HIV CO-INFECTED PATIENTS

CD4>200 or CD4>15% Treat TB fi rs

CD4 50 – 200 or CD4 5% - 15% Treat TB fi rst at least for 2 months before 
ART (but evaluate case-by-case)

CD4<50 OR CD4<5% Can begin ART as early as 2 weeks after 
TB treatment initiation
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POST EXPOSURE PROPHYLAXIS (PEP)

The most common mode of  exposure to HIV is in hospital setting where hospital workers 
are at increased risk of  HIV infection through exposure to body fl uids through accidents 
or when safety precautions are not followed. However, the other most common cause of  
exposure is through sexual assault

Treatment guidelines:

The recommended treatment regimen is:

AZT 300 mg every 12 hours + 3TC 150mg every 12 hours for 4 weeks• 
A third medicine, EFV or NVP (proposed Indinavir) should be added if  there have • 
been multiple perpetrators, anal penetration occurred, trauma to the genital areas, if  
one of  the perpetrators is known to be HIV positive

Patient allegedly sexually assaulted

Perform medical examination and key test (STI and pregnancy) and 
counsel patient on trauma 
Determine period when assault occurred

Less than 72 
hours

More than 72 
hours

Counsel and recommend HIV 
test for individual NO PEP

Consent denied; 
test NOT done 

Consent given; 
test performed 

HIV negative
Counsel on 
how to stay 
negative

HIV positive

NO PEP* HIV
Negative

HIV positive 

Refer patient for 
regular HIV 
management

PEP

Perform follow up HIV 
test after 3 months 

*Administering PEP on an HIV+ individual could lead to 
resistance development

17.4.5  ELIGIBILITY FOR PEP FLOW CHART
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18. ALLERGIC REACTIONS

18.1 Anaphylaxis (Acute Hypersensitivity)

Anaphylaxis is a life threatening clinical response that appears within minutes after 
administration of  substance(s) to which the subject has been sensitized.  Common 
offenders are drugs (e.g. penicillin), vaccines, insect stings, blood products and food like 
seafood, nuts, etc.

Clinical features:  These include respiratory distress due to oedema of  the hypopharynx 
and larynx or bronchospasm and vascular collapse (shock with hypotension).  Others 
include pruritus and urticaria.

Treatment Guidelines:

Any delay in recognition/diagnosis and prompt treatment may lead to death.  Immediately 
do the following

Adrenaline 0.5-1 mg I.M. repeated every 15 minutes until improvement occurs• 
Laying of  patient fl at and elevating feet• 
Restoration of  blood pressure – with I.V fl uids (sodium chloride 0.9%)• 
Chlorpheniramine 10-20 mg I.V stat or Promethazine 25mg I.M. every 8-12 hours• 
Oxygen may be required in severe respiratory embarrassment (4-6 1/min)• 
Hydrocortisone 200 mg I.V every 6 hours for 24 hours would prevent further • 
deterioration
If  asthma develops, give Aminophylline I.V or nebulised Salbutamol • 
Prevention can be achieved by taking relevant history before administering materials • 
known to produce a high rate of  anaphylaxis. Skin test should be done when in 
doubt
Write the name of  the drug or substance that caused the reaction and educate the • 
patient and relatives on future avoidance. Patients should be asked to always mention 
allergies for drugs when visiting a clinic/prescriber.
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19. HAEMATOLOGICAL DISEASE CONDITIONS

19.1 Anaemia

Clinical features: Anaemia is a state in which the level of  haemoglobin in the blood is 
below the expected value for age and sex.  Anaemia may be due to blood loss, haemolysisi 
or decreased production of  red blood cells.

The clinical presentation of  anaemia depends on the underlying disease, severity and 
abnormality of  the anaemia.  These may include, fatigue, palpitation, headache, pallor and 
features of  heart failure may occur in sever cases.

Treatment guidelines

(a)   General

Treat the cause, for example in iron defi ciency anaemia due to hookworm, deworm • 
the patient.
Blood transfusion is only indicated where it is life saving.• 

(b)   Iron defi ciency anaemia

Adult  Ferrous sulphate (O) 200 mg every 8 hours

Children Ferrous sulphate (O) 5 mg/kg body weight every 8 hours.

Continue for 3 months after the normal haemoglobin level has been achieved.

(c)   Folic Acid defi ciency

   Folic acid (O) 2.5 – 5 mg- once daily for at least 2 months

(d)   Vitamin B 12 defi ciency anaemia

Hydroxocobalamin 1 mg daily parenterally for one week and 1 mg every   2-3 months 
thereafter for life.

19.2 Sickle Cell Anaemia

Clinical features: Sickle cell anaemia is a hereditary disease resulting form inherited 
haemoglobin S. In the homozygous state there may be sickle cell anaemia.  Onset of  
symptoms is usually after 6 months of  life.  Symptoms may include anaemia, dactylitis, 
recurrent infections, impaired growth and development.
Sickle cell disease may present with crises. Crises may be in the form of  thrombotic crises 
precipitated by cold, infection, physical exertion etc which cause pain often in the bones. 
Other types of  crises may also occur. These include haemolytic, aplastic and sequestration 
crises. In aplastic crises there is anaemia with a low reticulocyte count. In sequestration 
crises, the spleen and liver enlarge rapidly due to trapping of  red blood cells. Anaemia is 
very severe in this case.
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Treatment Guidelines
Treat symptomatically. Therapeutic objective is to prevent the development of  crises and 
to treat crises and complications. Give

Folic acid•  give 5 mg daily
Chloroquine•  give as required 
Acetylsalicylic acid•  give as required

In crisis
Prompt determination and treatment of  precipitating cause eg Malaria infection• 
Give intravenous fl uid and electrolyte therapy• 

Adults  5%Glucose in 0.9% Sodium Chloride
Children 4.3% Glucose in 0.18% Sodium Chloride

Give pain relievers eg Paracetamol. In severe pain (with no diffi culty in breathing) • 
give Pethidine  IM 

 Adults  25-100 mg repeated every 4 hours as required
 Children  0.5-2 mg/kgbody weight repeated every 4 hours as required

19.3 G6PD defi ciency

Clinical features:  G6PD is an inherited X-linked recessive genetic disorder.  Usually 
asymptomatic but liable to haemolysis if  causative drugs or foods are taken (e.g. 
sulphonamides or proguanil).

Treatment Guidelines

Avoid causative agents/foods or drugs• 
Transfusion of  packed cells volumes in severe anaemia.  Give 2-3 ml/kg body weight • 
over a period of  8 hours once every 24 hours for 3 days.

19.3.1 Bleeding Disorders

 Hereditary bleeding disorders

Precaution and Management

Avoid I.M injections• 
Avoid use of  aspirin, instead use paracetamol• 
Inform the patient thoroughly on the problem, and provide means of  alerting other • 
medical/pharmaceutical personnel
Once you know make early referral of  such patients for specialist management.• 
For haemarthrosis – • AVOID to incise joint.  Treat by replacement of  specifi c factor, 
joint support and I.V or oral morphine.

19.3.2 Haemophilia A (Factor VIII defi ciency)

Amount of  factor VIII given depends on assessment of  severity of  bleeding.  Use table to 
determine dosage, for both children and adults according to body weight.
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Table 34:   Dosage Schedule of Factor VIII

Severity of 
bleeding

Required 
Factor VIII 
level

Factor VIII 
Concentrate 
500IU/bottle

Cryoprecipitate 
80IU/bag

1 Mild bleed (nose, 
gums etc)

14 IU/kg 1-2 bottles adult 1 bag/6kg

2 Moderate bleed 
joint muscle, GIT, 
minor surgery

20 IU/kg 2-4 bottles adult 1 bag/4kg

3 Major bleed (eg 
cerebral)

40 IU/kg 4-6 bottles adult 1 bag/2kg

4 Prophylaxis for 
major surgery

60 IU/kg 6 – 10 bottles 
adult

1 bag/kg

NOTE: 
For 1, 2, 3 above repeat dose 12 hourly if  bleeding persists or swelling is increasing.  • 
With more severe bleeds it is usually necessary to continue treatment with half  of  
total daily dose 12 hourly for 2-3 days, occasionally longer.
For 4, start therapy 8 hours before surgery, continue 12 hourly therapies for 48 • 
hours post-operatively and if  NO bleeding occurs, scale down gradually over next 
3-5 days.
As adjunct to factor replacement in mucosal or gastro-intestinal bleeding and • 
surgery give fi brinolytic inhibitor:
Tranexamic acid (O) 500 - 1000 mg three times a day.  DO NOT use for • 
haematuria
In an emergency, fresh frozen plasma can be used to treat bleeding in • 
haemophiliacs

19.3.3 Haemophilia B (Factor IX defi ciency)

(a)   Mild bleed
Factor IX concentrate 2 bottles (500 IU/bottle) in adults
   Or
Fresh frozen plasma (FFP) 1 bag/15 kg body weight (4-5 bags for average adult)

(b)   Major bleeding
 Factor IX concentrate 3-6 bottles (500IU/bottle) in adults
   Or
  Fresh frozen plasma (FFP) 1 bag/7.5 kg body weight (8-10 bags in adults).    
  Repeat in 24 hours if  bleeding continues.
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(c)   As adjunct to replacement therapy
 Tranexamic acid (O) 500 – 1000 mg three times a day as for Haemophilia A 

For children use appropriate proportions.• 
Factor VIII concentrate and cryoprecipitate are not useful for Haemophilia B, • 
so accurate diagnosis is essential.
Some Haemophlia A and B patients are on recommended dosage but may • 
require assistance form health personnel

 19.4 Von Willebrand Disease (VWD)

Treat as for mild or moderate bleeding of  Haemophilia A except that the haemostatic dose 
may be repeated not 12 hourly but after 24 – 48 hours since therapeutic response is more 
sustained in VWD.

 19.5 Acquired Bleeding Disorders/Platelet Disorders

Disseminated Intravascular Coagulation (DIC)

Monitor prothrombin time (PT), international normalized ratio (INR), activated • 
partial thromboplastin (APTT), platelet count and fi brogen.
Identify if  possible and treat/remove cause of  DIC• 
If  PT/APTT prolonged and patient is bleeding give, fresh frozen plasma (FFP) 1 • 
bag/15 kg body weight (4-5 bags in adults).  Repeat FFP after 24 hours if  indicated
If  platelet count < 50000 and patient is bleeding give: platelet concentrate 4-6 bags • 
(adults)
If  fi brogen is low and/or APTT prolonged give (to supply fi brogen and FVIII): • 
cryoprecipitate 1 bag/6kg (8-10 bags in adults).
The use of  heparin is NOT recommended in bleeding patients with DIC• 

19.6   Haemorrhagic Disease of the Newborn
The policy is to give vitamin K routinely to all newborns as a preventive measure.  However, 
if  haemorrhaging occurs, give

  Vitamin K (I.M)  1 mg once daily for 3 days

19.7  Idiopathic thrombocytopenic Purpura (ITP)

 Prednisolone (O) 1 mg/kg once daily, gradually reducing the dose over subsequent 
weeks. Consider splenectomy for those in whom steroids fail to achieve adequate control 
or who relapse after treatment.

19.8       Anticoagulation

Duration of treatment

Deep vein thrombosis (DVT): 6 – 8 weeks except in pregnancy, or if  there is another • 
reason for prolonged treatment
Pulmonary embolism (PE): 3 months• 
Atrial fi brillation: life long treatment• 
Heart valve prostheses: life long treatment.• 
After DC cardioversion, duration 4 weeks• 
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(a)   Heparin Treatment

Prophylaxis against DVT
Following surgery and immobility e.g. cardiac failure:
Heparin (SC) 5,000 units every 8 hours until ambulant

Treatment of DVT/PE

Heparin (IV) 10,000 units every 6 hours
 Monitor APTT – aim for 2-3 times control
Continue until warfarin is effective, usually 3-5 days.

If  facilities for monitoring APTT and INR are not available, DVT, may be treated with:
Heparin (SC) 10,000 units twice daily
 Or
Warfarin  after fi rst trimester (12 weeks) keeping INR in the range 2-3. At 32-34 weeks 
stop Warfarin  and change to Heparin  as above

CAUTION Warfarin may harm the foetus and should not be used under 12 weeks.  
Monitor closely whichever method is used.  Specialist supervision is recommended

Heparin Over dosage

If  bleeding occurs, stop heparin and give:
Protamine sulphate (slow IV) 1 mg neutralizes 100 units of  Heparin. 
Maximum doses 50 mg (in excess protamine is also an anticoagulant).

(b)   Oral Anticoagulation

Warfarin (O) loading dose 10mg once daily for 2 days.  Check INR on 3rd day and dose 
accordingly.  The drug should be taken at the same time each day.

Therapeutic range for Warfarin use
   DVT/PE: INR 2-3, heart valve prothesis: INR 3-4.5

There is great individual variation in dose (average daily dose 3-9 mg).  Monitor INR 
regularly, initially daily/alternate days then increase interval gradually to a maximum of  8 
weeks.  Reduce loading dose in elderly and in patients with renal/hepatic impairment.

Drug Interacting with Warfarin

CAUTION Drug interactions are common and can be dangerous

Below are few examples:
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Warfarin Inhibition   Warfarin Potentiation

Barbiturates    Alcohol
Oral contraceptives   Chloramphenicol
Griseofulvin    Cimetidine
Rifampicin    Erythromycin
Carbamazepaine    Co-trimoxazole
Vitamin K    Acetylsalicylic acid

Warfarin Overdosage:

If  INR 4.5 – 7 without haemorrhage – withhold Warfarin  for 1-2 days then review
If  INR > 7 without haemorrhage – withhold Warfarin and check INR daily.
Consider giving:
Vitamin K (slow IV) 0.5 – 1 mg injection (not IM)
If  INR>4.5 with haemorrhage, give:
 

Fresh frozen plasma (FFP) 2-4 bags, then check INR and repeat infusion if   b l e e d i n g 
continues.
 Plus
Vitamin K (Slow IV) 0.5 – 1 mg (higher doses Vitamin K  will prevent adequate  
anticoagulation for up to 2 weeks).

(c)   Streptokinase Treatment

Life Threatening Myocardial infaction and Pulmonary Embolism/Arterial Embolism
Streptokinase (IV) loading dose of  250000 units over 30 minutes, then 100000 units every 
hour for 24-72 hours

CAUTION: Allergic reactions may occur before infusion give: hydrocortisone (IV) 
100 mg.



184

20. NUTRITIONAL DISEASE CONDITIONS

20.1 Avitaminosis

20.1.1 Vitamin A Defi ciency

Clinical features:  Vitamin A defi ciency is usually associated with protein energy 
malnutrition and measles infections.  It most commonly affects the eyes when the condition 
is called xerophthalmia.  The most common clinical features of  Vitamin A defi ciency are: 
night blindness, photopobia, conjunctival xerosis, bitot’s spots, corneal xerosis, corneal 
ulceration and keratomalacia.

Treatment guidelines

Adult  Vitamin A 200,000 IU orally on days 1, 2, 7 and 14.

Infants Give half  the adult dose for the same duration.

20.1.2 Vitamin D Defi ciency

Clinical features:  Rickets is a disease of  bones in infants and children the development 
of  which requires the simultaneous lack of  dietary vitamin D and sunlight.

Treatment guidelines

Prevent defi ciency by exposing skin to sunlight• 
Ergocalciferol give 1000-5000 IU per day orally for 2 weeks and then follow up this • 
with 4000 IU per day for two months.

20.1.3 Nicotinic Acid Defi ciency (Pellagra)

Clinical features: Pellagra is a disease characterized by the triad of  dermatitis, diarrhoea 
and dementia.

Treatment guidelines

Nicotinamide 
Adult 100 mg every 6 hours for 7 days followed by a multivitamin preparation 

containing 50 - 60 mg of  nicotinamide daily for one month.

Children 10-25mg every 8 hours for 7 days followed by multivitamin preparation 
as above.

20.1.4 Thiamine Defi ciency (Beriberi)

Clinical features:  The primary disease of  thiamine defi ciency is beriberi.  There are 
four principal types; acute and wet beriberi; infantile beriberi, chronic or dry beriberi 
and the Wernicke-Korsakoff  syndrome.  In Tanzania beriberi is commonly caused by 
consumption of  highly meal cereals or food containing thiaminase (anti-thiamine factors) 
and in alcoholics.



185

Treatment guidelines

Thiamine 5-25 mg IM every 12 hours for three days followed by the same dose orally 
for four  weeks.

20.1.5 Ribofl avin Defi ciency

Clinical features:  The defi ciency syndrome is characterized by sore throat, pharyngeal 
and oral mucous membrane hyperaemia, angular stomatitis, cheilosis, glossitis, and 
anaemia.  Ribofl avin defi ciency almost invariably occurs in combination with other vitamin 
defi ciencies.

Treatment guidelines

Vitamin B complex (O) one tablet every 8 hours for 1 month

20.1.6 Pyridoxine Defi ciency

Clinical features: As in Ribofl avin defi ciency, specifi c disease or clinical features 
associated with Vitamin B defi ciency is rare.  However it may occur during isoniazid 
therapy where peripheral neuritis may develop.

Treatment Guidelines

Pyridoxine (O)  50 mg every 8 hours until recovery

For Isoniazid induced B1 defi ciency replace Isoniazid with Ethambutol.

20.1.7 Ascorbic Acid Defi ciency

Clinical features: Scurvy is the primary defi ciency disease.  Clinical features of  scurvy 
include follicular hyperkeratosis, swollen, purple and spongy gums which bleed easily.  
Haemorrhages may occur in other sites.

Treatment guidelines

Ascorbic Acid  100 mg orally every 8 hours until a maximum of  4 g and then 100 mg 
orally for one month.

A diet rich in Vitamin C eg Oranges and other citrus fruits and vegetables should be 
recommended

20.1.8 Vitamin K Defi ciency

Clinical features:  Vitamin K is essential for the synthesis in liver for prothrombin; 
factor VII, IX and X.  Primary defi ciency occurs only in neonates.  Secondary Vitamin K 
defi ciency may be associated with malabsorption syndromes, liver cirrhosis and the use of  
Coumarin derivatives like Dicumarol, Warfarin  and other analogues.

Treatment guidelines

Phytomenadione 10mg IV stat (neonates 1 mg IM)

20.1.9 Protein energy maultrition 
Clinical feature: Marasmus
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21. MALIGNANT DISEASE CONDITIONS

21.1 Hepatoma

Clinical features:  This is a malignant neoplasma of  the liver which may occur either 
with or without accompanying hepatic cirrhosis.  There is a strong association of  this 
cancer and hepatitis B infection.

Clinical features of  the condition include a history of  right upper abdominal pain often 
associated with weight loss and fever. There may be considerable abdominal swelling due 
to liver enlargement with or without ascites.

Prevention
Vaccination by Hepatitis B

Treatment Guidelines

General supportive measures Paracetamol (O) 500mg every 4-6 hours for the 
duration of  pain

Detailed overall management guidelines will appear in the Oncology Manual prepared by 
the Tanzania Tumour Centre (TATUC).

21.2 Cancer of the Cervix

Whereas the aetiology of  cancer of  the cervix is unknown, identifi ed predisposing 
factors include, human papilloma virus infection, there is a strong association with HIV 
infection.

Prevention
Routine screening through visual inspection of  cervix plus Iodine painting of  cervix and 
acetic acid; Pap smear and colposcopy.
Vaccination if  available

Clinical features:  Abnormal vagina bleeding or vaginal discharge associated with 
contact e.g. sexual intercourse.

Treatment Guidelines

Stage 1a cancer of  the cervix is best treated by total hysterectomy and/or • 
radiotherapy
Stage 1b and above are primarily treated with radiotherapy.• 
Early detection and referral to Tumour Centre, at Ocean Road Hospital is important• 

21.3 Cancer of the Breast

It is a malignant tumour of  the glandular tissue of  the breast

Clinical features:  A solitary lump in the breast must be regarded as breast cancer 
until proved otherwise.  Hardness, attachment to skin or deeper tissues, skin ulceration, 
nipple retraction or presence of  axillary lymphadenopathy are features pointing towards 
malignancy.
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Treatment Guideines

Early detection and referral to a Tumor centre• 

21.4 Kaposi’s Sarcoma

Kaposi’s sarcoma is a malignant tumour of  angio-formative cells usually starting from 
the skin but occasionally involving many other organs of  the body.  There are three 
epidemiological variants-sporadic, endemic and epidemic form which is associated with 
infection with the human immunodefi ciency virus (HIV)

Clinical features:  It is present as fi rm-dark brown nodules or plaque in the skin 
usually on the limbs. In young children and those with immunodefi ciency, wide spread 
lymphadenopathy with or without skin lesions.

Treatment guidelines

Early detection and referral to tertiary centre.  Mainstay of  treatment is chemotherapy.  
Where chemotherapy is not benefi cial palliative radiotherapy may be given.

21.5 Leukaemia

The leukaemia is a heterogenous group of  neoplasms arising from malignant transformation 
of  the haematopoietic cells.

Clinical features:  The leukemias may be acute or chronic.  The clinical presentation 
will depend on the state and type of  leukemia.

Treatment guidelines

Early detection and referral to tertiary centre• 
Treatment with chemotherapy may be useful in some types of  leukemias.  Large • 
spleens benefi t from radiotherapy.

21.6 Burkitt’s Tumour

Burkitt’s tumour is an undifferentiated lymphoblastic lymphoma.  It shows close association 
and infection with the Epstein Barr virus.

Clinical features:  The clinical picture varies with age of  the patient, the typical jaw 
tumour being the commonest in the younger patient.

Treatment guidelines

Early detection and referral to tertiary centres• 
Curative treatment comprises of  combination chemotherapy. Paliation with • 
cyclophosphamide is of  good but temporary benefi t.
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22. BITES

22.1 Animal Bites

Clinical features: Animals that bite man include both wild and domesticated ones.  
Thus lion, tiger, leopard, hyena, bear, hippopotamus, wolf  and wild pig are examples of  the 
wild animals that have bitten man but human bites also occur. Others are fi sh, crocodiles 
and dogs.  Clinical features of  these bites arise from the pathology infl icted by teeth, tusks, 
claws and horns.   They produce lacerations, penetrating and crushing injuries.  Severe 
facial and eye injuries are common and pneumothorax, hemothorax, bowel perforation 
and compound fractures have occurred.
Treatment Guidelines

Emergency surgery is often needed.  Replacement of  blood loss may be necessary.. 
Treatment of  other of  injuries may be required as necessary e.g. resultant rabies, tetanus, 
pneumothorax.
 
Prevention and treatment of  complication is also mandatory eg prevention of  rabies, 
tetanus and HIV (human bite)

Treat infection with relevant antibiotics.

Tetanus Toxoid 0.5ml start.  Repeat after 4 weeks and then 6-12 months later
 
22.2 Insect Bites

Common insect bites include scorpions, bees and spiders.

Clinical features included pain, swelling, local and systemic allergic reactions.

Treatment Guidelines

Give appropriate analgesics

Where there is an anaphylactic reaction treat according to guidelines.

22.3 Snake Bites

Clinical features:  Contact with snakes, scorpions and other insects result in two types 
of  injuries: those due to direct effect of  venom on victim and those due to indirect effect 
of  poison e.g. hypersensitivity reaction to bee sting.

Less than 10% of  3500 snake species are poisonous and they include cobras and mambas 
(Elapidac). Sea snakes (hydrophidac) and the boomslang and vine snakes (columbidac).  
Clinical condition depends on the type of  snake bite and amount of  poison (venom) 
injected.  Hence envenomation (poisoning) will be neurotoxic in Cobras and Mambas and 
sea snakes and haemotoxic in Vipers and Boomslang.

Treatment guidelines

Reassure the patient• 
Clean bitten site with clean water to remove any poison and remove any fangs.• 
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Remove any tourniquets and assess degree of  envenomation.  By vipers rapid swelling • 
for 24 hours.  In severe envenomation by vipers rapid leg swelling from hemorrhage 
into anterior compartment of  lower limb may contain as much as 2 units of  blood
Rarely will there be need to use specifi c antivenom• 
When indicated (by the degree of  envenomation) use • polyvalent anti-snakes 
venom (PAV)
Infuse 80-100ml of  (PAV) diluted in 500ml normal saline and start drip very slowly• 
Watch for persensitivity reaction and be prepared with already drawn out 100mg • 
hydrocortisone and Adrenaline.  If  reaction occurs, stop drip and give 
Hydrocortisone and Adrenaline and re-start drip after 1 hour and again watch 
for reaction.
Debridement of  necrotic tissue where necessary.• 

NOTE: Reaction is from horse serum contained in the polyvalent serum

Dose of  polyvalent serum will depend on degree of  envenomation.  Same for both • 
adults and children.  The SAMRI variety of  polyvalent is best compared to others. Use 
polyvalent since often the type of  snake is unknown.  There are specifi c monovalent 
sera where type of  snake is known.
Analgesics, antihistamines, blood letting are all absolute.  With reassurance, competent • 
clinical observation, very few cases need active treatment since envenomation is 
rare.
Snake venom spat into eyes must be washed thoroughly with water.• 
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23. BURNS

Clinical features: It is thermal trauma to the skin, mucosae and deeper tissues.  
Classifi cation depends on depth and extent.  If  area burnt is larger than 10% of  body 
surface area then this is extensive because of  fl uid loss, catabolism, anaemia and risk of  
secondary infection.

The ‘rule of  9’ to calculate % of  body surface burned, can be used.

Table 35:  Rule of Nine for calculating % of Body surface burned

Body Areas Adult (%) Child %

Entire head
Upper limb
Anterior or posterior surface of  trunk
Lower limb
Perineum

9
9
18
18
1

18
18
18
14
1

Treatment Guidelines

Ensure that there is an adequate airway, adequate breathing and adequate circulation

Immerse burnt area in cold water for 10 minutes• 
Clean with • Normal saline  or Chlorhexidine – cetrimide solution
Apply oxytetracycline + hydrocortisone spray• 
Calculate fl uid requirement per 24 hours •  weight x% of surface burnt x 2 = 
quantity of fl uid
Give 75% of  fl uid requirement as • sodium lactate compound solution and 
25% as 6% Dextran 70 as blood/plasma expanders.  Give fi rst half  in 8 hours 
and the rest within 24 hours.
Give appropriate analsegic and sedation• 
Give tetanus toxoid 0.5 ml. stat• 
Immobilize in position of  function and change dressing whenever necessary• 
Debridement where indicated• 
Give • Procaine Penicillin  1.2 MU IM every 24 hours or Erythromycin or 
Flucloxacillin where indicated but not   antibiotic ointment
In full thickness burns, skin grafting may be indicated to speed wound healing.  In • 
such cases refer to secondary or tertiary level health care centre

Children  Paracetamol 10 mg/kg body weight every 8 hours
   Procaine Penicillin 0.4 – 1.2 MU IM once daily



191

24. FOREIGN BODIES

Foreign bodies may be introduced into any of  the body orifi ces nose, ears, vagina and 
urethra.  Foreign bodies introduced through the mouth (or nose) may be arrested in the 
larynx, bronchial tree, oesophagus or stomach.

Clinical features: Depends on the affected site.  The symptoms may be due to 
obstruction or infl ammation around the foreign body.

Treatment Guidelines

Foreign bodies into the ears, nose, urethra, vagina, larynx and bronchial tree should be 
removed at adequately equipped facility.

Foreign bodies in the stomach rarely produce symptoms and active treatment is usually 
not required.
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25. PAIN

Clinical features: Pain is the most common symptom of  disease.  For most patients, 
correct treatment of  self-evident, limited disease process (e.g. broken bone) alleviates 
the pain.  In some disease conditions, for examples cancer, pain is the most important 
symptom particularly if  it is irrationally treated. 60 – 100% of  patients with advanced or 
terminal cancer experience severe pain.

Treatment Guidelines

General

Treat the cause of  pain• 

Specifi c guidelines

For Acute somatic pain give• 

Adults  Acetylsalicylic acid  600 mg every 4 hours util pain subsides
   Or
   Paracetamol  500 – 1000 mg every 6 – 8 hours
Children Paracetamol  250 – 500 mg every 6-8 hours.

For severe pain• 

 Tramadol give 50 – 100 mg every 4 - 6 hours until pain is controlled. In the event 
of  failure of  this dose give:

 Morphine
 Adult 10 mg IV every 6 hours on a “when necessary” basis
 Children 0.2 mg/kg body weight IV every 4-6 hours

For surgery and obstetric conditions give pethidine 100 mg IM or IV every 6 hours on a 
“when necessary” basis.

Cancer pain• 

Give narcotic analgesics e.g. morphine 10mg every 4 hours on a “when 
necessary”basis.  Because the patients suffer from continuous or recurrent acute 
pain, tolerance to narcotics is common therefore doses must be increased.  In cases 
of  intractable pain, give morphine through spinal epidural or through an intrathecal 
catheter.  Adequate cancer pain relief  requires careful titration of  morphine with 
slowly increasing doses.  Also remember to use laxatives concurrently.
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26. POISONING

Poisoning can be accidental or intentional and may be due to various substances.

Clinical Features: For the majority of  poisons, the clinical features are non specifi c 
and may include: coma, convulsions, acute confusion, hepatic and/or renal failure, skin 
eruption, psychiatric or neurologic disturbance of  acute onset.  Relevant history should be 
elicited from patient, relatives or friends.

Treatment Guidelines

Optimal management of  a poisoned patient required correct diagnosis (and identifi cation 
of  the poison).

Maintain adequate respiration (clear airway) and circulation• 
Gastric wash out with 0.9 Sodium Chloride if  poison ingested within 3-4 hours• 
Inactivate poison where specifi c antidote exist.• 
Activated charcoal (up to 50 gm suspended in clean water) for adults. • 

 For children 6-12 years 25gm activated charcoal suspended in clean water 
 For children 0-6 years 12.5 gm activated charcoal suspended in clean water
 If  necessary give via G.I tube.

Induce emesis with Syrup Ipecacuanha.• 
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NATIONAL ESSENTIAL MEDICINE LIST FOR TANZANIA (NEMLIT)

Name of  medicine
Route of  administration
Pharmaceutical forms and strengths
A letter before the name of  each medicine indicates the lowest health care facility 
where the medicine may be available.

A) Dispensary B) Health Centre C) District Hospital D) Regional and Referral Hospital

1.0 ANAESTHETICS

1.1 Anaesthetics, General

C Ether anaesthetic Liquid for inhalation, bottle 500ml

C Halothane Liquid for inhalation, bottle 250ml

C Ketamine Injection (hydrochloride), 10mg/ml in 20ml

C Th iopental
Powder for injection (sodium salt), 0.5g, in 
20ml

C Oxygen Cylinder (medical gas) for inhalatio

1.2 Anaesthetics, Local

C Bupivacaine
Injection 0.5% (hydrochloride) in 7.5% 
dextrose heavy spinal

A Lignocaine Injection (hydrochloride), 1% in 10ml vial

B Lignocaine Injection (hydrochloride), 2% in 2ml vial

C Lignocaine in Dextrose
Injection (hydrochloride), 5% and 7.5% 
dextrose, in 2ml ampoules for spinal 
anaesthesia 

B Lignocaine
Injection (hydrochloride) 2% with adrenaline 
1:100,000 in 2ml ampoule for dental use

C Lignocaine Jelly (hydrochloride) 2%, 5% in 30g tube

2.0
MUSCLE RELAXANTS 
AND CHOLINESTERASE 
INHIBITORS

D Gallamine
Injection (triethiidide) 40mg/ml in 2ml 
ampoule

C Neostigmine

Injection (hydrochloride or hydrogen 
tartarate),1mg/ml in 1ml ampoule, Injection 
(hydrochloride or hydrogen tartarate), 2.5mg/
ml in 1ml ampoule

D Pancuronium Injection (bromide) 4mg/ml in 2ml ampoule

C Suxamethonium
Powder for injection (bromide or chloride) 
50mg/ml in 2ml vial

3.0
ANALGESICS, ANTIPYRETICS, NON-STEROIDAL ANTI-INFLAMMATORY MEDICINES 
AND MEDICINES USED TO TREAT GOUT

A Acetylsalicylic acid Tablets 300mg

D Allopurinol Tablets 100mg

B Diclofenac Tablets (sodium/potassium salt) 25mg, 50mg



195

C Diclofenac
Injection (sodium salt), 25mg/ml in 3ml 
ampoule

A Diclofenac Gel

C Diclofenac Tablets 100mg (Slow release)

C Diclofenac Rectocaps 100mg

C Ibuprofen Tablets 200mg

C Indomethacine Capsules 25mg, 50mg

A Mefenamic acid Tablets/Capsules 500mg

A Paracetamol Tablets 500mg

A Paracetamol Syrup 125mg/5ml

C Tramadol Tablets 50mg, 100mg

C Tramadol Injection 50mg/ml in 2ml

4.0 ANTI-MIGRAINE MEDICINES

A Acetylsalicylic acid Tablets 300mg

A Paracetamol Tablets 500mg

5.0 ANALGESICS NARCOTICS AND ANTAGONISTS

C Morphine Injection (sulfate) 10mg/ml in 1ml ampoule

C Naloxone
Injection (hydrochloride) 0.4mg/ml in 1ml 
ampoule

C Pethidine
Injection (hydrochloride) 50mg/ml in 1ml and 
2ml ampoule

C Pethidine Capsules 50mg

6.0
ANTI-ALLERGIES AND MEDICINES USED IN ANAPHYLAXIS AND CARDIOGENIC 
SHOCK

A Chlorpheniramine Tablets (maleate) 4mg 

A Chlorpheniramine Injection (maleate10mg/ml in 1ml ampoule)

A Chlorpheniramine Elixir (maleate) 2mg/5ml

C Loratadine Tablet 10mg

C Loratadine Syrup 5mg/5ml

C Cetrizine Tablets (hydrochloride) 10mg

C Cetrizine Oral solution 5mg/5ml

A
Adrenaline 
(Epinephrine)

Injection (as hyrochloride or hydrogen 
tartarate) 1mg/1ml ampoule

D Dopamine
Injection (hyrochloride) 40mg/ml in 5ml 
ampoule

A Hydrocortisone
Powder for injection (as sodium succinate) 
100mg in vial

A Promethazine Tablets (hydrochloride) 25mg

A Promethazine Injection (hydrochloride) 25mg/ml in 2ml

A Promethazine Syrup 5mg/5ml

C Dexamethasone Injection (phosphate as sodium salt) 4mg/ml
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7.0 ANTIDOTES

7.1 Antidotes (Non specifi c)

C Ipecacuanha Syrup, containing 0.14% Ipacacuanha alkaloid

A Charcoal, activated Tablets or Powder, 50g

C Magnesium sulphate Powder, 5g

7.2 Antidotes (Specifi c)

B Atropine
Injection (sulphate) 600mcg/ml in 1ml 
ampoule

8.0 ANTI-EPILEPTICS AND ANTI-CONVULSANTS

C Carbamazepine Tablets 200mg, 400mg

C Carbamazepine Syrup 100mg/5ml

C Diazepam Tablets 2mg, 5mg

A Diazepam Injection 5mg/ml in 2ml ampoule

A Phenobarbital Tablets (as sodium) 30mg, 100mg

C Phenobarbital
Injection (as sodium salt), 200mg in 2ml 
ampoule

C Phenobarbital
Injection (as sodium salt), 100mg in 2ml 
ampoule

A Phenytoin
Tablets/Capsules (as sodium salt) 50mg, 
100mg

A Phenytoin Suspension (as sodium salt) 30mg/5ml

C Magnessium sulphate Injection 50mg/ml in 10ml vial

9.0 ANTI-INFECTIVE MEDICINES

9.1 Amoebicides

B Metronidazole Tablets 200mg

B Metronidazole
Suspension (as benzoate) 200mg/5ml in 
100ml

C Tinidazole Tablets 500mg

D Secnidazole Tablets 1000mg

9.2 Anthelminthics

A Albendazole Tablets 200mg, 400mg, chewable

A Albendazole Suspension 100mg/5ml in 30ml bottle

A Ivermectin Tablets 3mg, 6mg

A Levamisole Tablets (as hyrdochloride) 40mg

A Levamisole Suspension as hydrochloride 40mg/5ml

A Mebendazole Tablets 100mg, chewable

A Mebendazole Suspension 100mg/5ml in 30ml bottle

B Niclosamide Tablets 500mg, chewable

C Th iabendazole Tablets 500mg, chewable

9.3 Anti-bacterial Medicines

A Amoxycillin Capsules (as trihydrate) 250mg, 500mg

A Amoxycillin
Powder for suspension (as trihydrate), 
125mg/5ml in 100ml bottle
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C
Amoxycillin + Clavulanic 
acid

Tablets (as trihydrate) 500mg + 125mg 
clavulanic acid (as potassium salt) 

C
Amoxycillin + Clavulanic 
acid

Powder for suspension (as trihydrate) 125mg+ 
31.25mg (as potassium salt) in 5ml, 100ml 
bottle

C Ampicillin
Powder for injection (as sodium salt) 250mg, 
500mg in vial

D Azithromycin Tablets (as dihydrate) 250mg

C Ceftazidime
Powder for injection (as pentahydrate) 250mg 
in vial

C Ceftriaxone Injection 250mg, 1g in vial

C Ceftriaxone Infusion 2g

A Chloramphenicol Capsules 250mg

A Chloramphenicol
Powder for injection (as sodium succinate) 
1g in vial

B Chloramphenicol Oily injection (as sodium succinate) 1g in vial 

A Chloramphenicol
Suspension (as palmitate), 125mg/5ml 
injection (as phosphate), 150mg/ml in 2ml 
ampule

C Ciprofl oxacin Tablets (as hydrochloride) 250mg, 500mg

C Ciprofl oxacin
IV solution (as lactate) 2mg/ml in 100ml 
bottle

D Clindamycin Capsules 150mg

D Clindamycin
Injection (as phosphate) 150mg/ml in 2ml 
ampule

C Cloxacillin Capsules (as sodium salt), 250mg

C Cloxacillin
Powder for injection (as sodium salt) 250mg, 
500mg in vial

C Cloxacillin
Powder for suspension (as sodium salt), 
125mg/5ml in 100ml bottle

A Co-trimoxazole
Tablets 480mg (sulphamethoxazole 400mg/
trimethoprim 80mg)

A Co-trimoxazole
Suspension (sulphamethoxazole 200 mg/5ml 
+ trimethoprim 40mg/5ml in 100ml bottle

A Doxycycline Tablets/capsules (as hydrochloride), 100mg

A Erythromycin
Tablets (as stearate or ethyl succinate), 250mg, 
fi lm coated

A Erythromycin
Powder for suspension (as ethylsuccinate), 
125mg/5ml in 100ml bottle

C Flucloxacillin Capsule (sodium) 250mg

C Flucloxacillin Syrup 125mg/5ml

C Flucloxacillin Injection (sodim) 250mg

A Gentamicin
Injection (as sulphate) 40mg/ml in 2ml 
ampoule

D Kanamycin Powder for injection, 1g

C Metronidazole Tablets 200mg
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C Metronidazole
Suspension as (benzoate) 200mg/5ml in 
100ml

C Metronidazole Injection (I.V) 5mg/ml in 100ml bottle

C Nalidixic acid Tablets 500mg

A Nitrofurantoin Tablets 100mg

A Penicillin,  benzyl
Powder for injection (as sodium or potassium 
salt) 3g ( 5,000,000 IU) in vial

C
Penicillin, benzathine 
benzyl

Powder for injection 1.44g (2,400,000 IU) 
in vial 

A
Penicillin, phenoxy 
methyl-

Tablets (as potassium salt), 250mg 

A
Penicillin, phenoxy 
methyl-

Powder for suspension 125mg/5ml in 100ml 
bottle

A
Penicillin, procaine 
benzyl

Fortifi ed powder for injection 4g (4,000,000 
IU)

C Sulphadiazine Tablets 500mg

C Sulphasalazine Tablets 500mg

C Trimethoprim Tablets 100mg, 200mg

9.4 Anti-fi larials

A Ivermectin Tablets 3mg, 6mg.

B Diethylcarbamazine Tablets (dihydrogen citrate) 50mg

9.5 Anti-leishmaniasis Medicines

D Pentamidine Injection (di-isethionate) 200mg vial

D Sodium stilbogluconate
Injection 10% (equivalent to pentavalent 
antimony 100mg/ml) in vial

9.6 Anti-malaria Medicines

A
Artemether/
Lumefantrine (Alu)

Tablets 20mg/120mg

A Chloroquine Tablets 150mg base

B Quinine Tablets (as sulphate or bisulphate) 300mg

A Quinine
Injection (as dihydrochloride) 300mg/ml in 
2ml ampoule, 25ml vial

A
Sulfadoxine + 
Pyrimethamine

Tablets Sulfadoxine 500mg + Pyrimetheamine 
25mg

C
Sulfamethoxyprazine + 
Pyrimethamine

Tablets Sulfamethoxypyrazine (salfalene) 
500mg+ pyrimethamine 25mg 

9.7 Anti-schistosomals

A Praziquantel Tablets 600mg

9.8 Anti-trypanosomals

C Melarsoprol
Injection 3.6% solution (in propylene glycol 
containing 5% water)

C Suramin sodium Powder for injection 1g in vial
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9.9 Anti-leprosy Medicines

A Clofazimine Capsules 100mg, tablets 300mg

A Dapsone Tablets 50mg, 100mg

A Sodium fusidate Tablets 250mg

A Sodium fusidate Suspension 250mg/5ml in 100ml bottle

9.10 Anti-tuberculous Medicines

A Ethambutol Tablets (hydrochloride) 400mg

A Ethambutol + Isoniazid Tablets 400mg + 100mg

A Isoniazid Tablets 100mg

A Pyrazinamide Tablets 500mg

A Rifampicin + Isoniazid Capsules/Tablets 150mg + 75mg

A Rifampicin + Isoniazid Capsules/Tablets 150mg + 150mg

A Streptomycin Powder fo rinjection (as sulphate) 1g in vial

A
Rifampicin + Isoniazid 
+ Pyrazinamide + 
Ethambutol

Tablets 150mg + 75mg + 400mg + 275mg

9.11 Antiviral Medicines

C Abacavir Tablets 300mg

C Abacavir Syrup 20mg/ml, 240ml

C Acyclovir Tablets 400mg, 800mg

C Acyclovir Cream 5%

C Didanosine Tablets 100mg, 200mg, 400mg

C Efavirenz Capsules 200mg, 600mg

C Ganciclovir Capsules 250mg

C Ganciclovir Powder for injection, 500mg/vial

C Idoxuridine Topical ointment 5%

C Idoxuridine Eye solution 5%

C Indinavir Capsule 400mg

C Lamivudine Tablets 150mg

C Lamivudine Syrup 10mg/ml, 100ml bottle

C
Lamivudine + 
Zidovudine

Tablets 150mg + 300mg 

C Lopinavir/Ritonavir Capsules 200mg, 400mg

C Nelfi navir Tablets  250mg(mesylate)

C Nelfi navir Oral powder (mesylate) 50mg/g

C Nevirapine Tablets 200mg

C Nevirapine Syrup 10mg/5ml

C Ritonavir Capsules 100mg, 

C Ritonavir Syrup 600mg/7.5ml

C Saquinavir Capsules 200mg (mesylate)

C Saquinavir/Ritonovir Capsules 200mg, 400mg
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C Stavudine Tablets/Capsules 15mg, 20mg, 30mg, 40mg

C
Stavudine + Lamivudine 
+ Nevirapine

Tablets 30mg + 150mg + 200mg

C
Stavudine + Lamivudine 
+ Nevirapine

Tablets 40mg + 150mg + 200mg

C Zidovudine Tablets 100mg, 300mg

C Zidovudine Syrup 10mg, 100ml bottle

9.12 Fungicides (Systemic and Mucosal)

D Amphotericin B Powder for injection 50mg in vial

B Clotrimazole Vaginal cream (nitrate) 2%, 10%

A Clotrimazole Pessaries 100mg

C Fluconazole Capsules 50mg, 150mg, 200mg 

C Fluconazole Suspension 50mg/5ml

C Fluconazole
I.V infusion 2mg/ml in 25ml and 100ml 
bottle

B Griseofulvin Tablets 500mg

B Griseofulvin Suspension 125mg/5ml

C Ketoconazole Tablets 200mg

C Ketoconazole Suspension 100mg/5ml in 30ml bottle

C Miconazole Oral gel 

A Nystatin Tablets 500,000 IU

A Nystatin Suspension oral 100,000 IU/ml in 30ml bottle

9.13 Medicines for Opportunistic Infeciton

B Co-trimoxazole Tablets 480mg

C Dapsone Tablets 50mg, 100mg

C Fluconazole Capsules 50mg, 150mg, 200mg 

C Fluconazole Suspension 50mg/5ml

C Fluconazole
I.V infusion 2mg/ml in 25ml and 100ml 
bottle

C Flucytocine I.V infusion 10mg/ml 250ml bottle

10.0 ANTI-NEOPLASTIC, IMMUNOSUPPRESSIVE AND RELATED MEDICINES

D Cyclophosphamide Tablets 50mg

D Cyclophosphamide
Powder for injection 100mg, 200mg, 500mg, 
1000mg in vilal

D Prednisolone Tablets 5mg

11.0 ANTI-PARKINSONISM MEDICINES

C Benzhexol Tablets (hydrochloride) 2mg, 5mg

D Biperidine Tablets 2mg/5ml injection 1ml ampoule

D Levodopa Tablets/capsule 125mg, 250mg, 500mg

D Levodopa+Carbidopa Tablets 100mg + 25mg
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12.0 MEDICINES AFFECTING THE BLOOD

A
Ferrous sulphate + folic 
acid

Tablets 200mg + 0.25mg

A Ferrous sulphate Tablets 200mg (equivalent to 60mg iron)

A Ferrous fumarate Syrup 20mg/ml (equivalent to 6.5mg iron/ml)

A Folic acid Tablets 5mg

C
Hydroxocobalamin (Vit 
B12)

Injection 1mg/ml in 1ml ampoule

C Iron dextran
Injection 5% (equivalent to 50mg iron/ml) in 
5ml and 20ml ampoule

13.0 ANTI-COAGULANTS AND ANTAGONISTS

D Acetylsalicylic acid Tablets 75mg,

D Heparin
Injection (sodium salt) 1,000 IU/ml in 5ml 
ampoule, fl ashes

C
Phytomenadione (Vit.
K

1
)

Injection 10mg

C
Phytomenadione (Vit.
K

1
)

Injection 0.5 mg/ml, 2mg/ml in 2ml ampoule

D Protamine sulphate Injection 10mg/ml in 5ml ampule

D Tranexamic acid Tablets 500mg

D Tranexamic acid Injection 100mg/ml in 5ml ampoule

D Tranexamic acid Syrup 500mg/5ml in 300ml bottle

D Warfarin Tablets (sodium salt) 5mg

D Streptokinase
Powder for injection 250,000 unit or 750,000 
unit vial

D Low molecular Heparin
Injection, equivalence of Enoxaparin(sodium) 
6000-8000 IU/ml  

D Low molecular Heparin
Injection, equivalence of Edalteparin (sodium) 
10,000IU/ml

D Factor VIII concentrate 500IU

D Factor IX concentrate 500 IU

D
Fresh frozen plasma 
(FFP)

Bags

14.0 PLASMA SUBSTITUTES

C Dextran 70
IV solution 6% in sodium chloride bottle of 
500ml

C Polygeline IV solution 3.5%, 500ml bottles

15.0 CARDIOVASCULAR MEDICINES

15.1 Anti-anginal Medicines

C Glycerly trinitrate Tablets 500 mcg sublingual 

C Isosorbide Dinitrate Tablets 10mg, 20mg

D Nifedipine Capsules/tablets 10mg, sublingual

C Propranolol Talets 40mg
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15.2 Anti-arrhythmic Medicines

D Amiodarone Tablets (hydrochloride) 100mg

D Amiodarone
Injection (hydrochloride) 30mg/ml in 10ml 
ampoule

D Verapamil Tablets 40mg 80mg

D Verapamil Injection 2.5mg/ml, 2ml ampule

15.3 Anti-hypertensive Medicines

A Methyldopa Tablets 250mg

C Captopril Tablets 12.5mg, 25mg

C Nifedipine Tablets 10mg, sublingual

C Nifedipine (retard) Tablets 20mg, 30mg

C Atenolol Tablets 50mg, 100mg

A Propranolol Tablets 40mg

15.4 Hypertensive Emergencies

C Hydralazine
Powder for injection (hydrochloride) 25mg/
ml ampoule

C Hydralazine Tablets 25mg

15.5 Cardiac Glycosides

C Digoxin Tablets 0.25mg (250mg)

C Digoxin Injection 250mg/ml in 2ml ampoule

15.6 Diuretics

B Frusemide Tablets 40mg

C Frusemide Injection 10mg/ml in 2ml ampoule

A Hydrochlorthiazide Tablets 25mg, 50mg

C Mannitol IV solution 10% in 200 ml bottle

D Spironolactone Tablets 25mg, 50mg

A Bendrofl uazide Tablets 5mg

15.7 Lipid Lowering Medicines

D Simvastatin Tablets 10mg

D Atorvastatin Tablets 10mg

16.0 DERMATOLOGICAL MEDICINES

16.1 Antiseptic/Disinfectants

A Povidone-iodine Solution 10% (250ml bottle)

A
Chlorinated lime+Boaric 
Acid

Solution (prepare from raw materials) (eusol)

A Gentian violet
Soluiton 0.5% in water (prepare from raw 
materials)

B Potassium permanganate Solution 1:1000 (prepare from raw materials)

B Potassium permanganate Solution 1:2000 (prepare from raw materials)

B Potassium permanganate Solution 1:4000 (prepare from raw materials)
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16.2 Anti-infl ammatory (steroidal) Medicines and Anti-pruritic Medicines

C Bethamethasone
Skin cream or ointment (valerate) 0.1% in 
15g tube

C Bethamethasone Lotion (valerate) 0.1% in 30ml bottle

C Hydrocortisone Cream 0.5%

A Calamine Skin ointment/lotion

C
Para aminobenzoic Acid 
(PABA)

Cream/lotion 5%

C Tretinoin acid Topical cream 0.025%, Gel 0.01%

16.3 Fungicides (topical)

A Benzoic acid Compound 
Ointment (prepare from raw materials)
(whitfi ed’s)

C Clotrimazole Cream 1% in 20g tube

C Clotrimazole Powder 0.01g/g

C Clotrimazole Vaginal pessaries 100mg, 500mg

C Nystatin Cream 100,000 IU/g in 15g tube

C Nystatin Pessaries 100,000 IU

C Miconazole Pessaries (nitrate) 1.2g

C Miconazole Vaginal cream (nitrate) 2%

C Miconazole Spray (nitrate) 0.16% + oral gel

D Tolnaftate Solution 1% 10mg/ml

D Terbinafi ne Cream 1%, 15 and 30g Tube

16.4 Keratoplastic and Keratolytic Agents

C Silver nitrate Stick

C Podophylin Solution 10-25% (prepare from raw materials)

C Coaltar Ointment 5% (prepare from raw materials)

C Salicylic acid
Topical solution 5% (prepare from raw 
materials)

A Emulsifying agent Cream - the equivalent to E45 or sofderm

C Imiquimod Cream 5%

16.5 Anti-infective Agents (topical)

B
Oxytetracycline + 
hydrocortisone

Spray 150mg + 50mg

B
Oxytetracycline + 
hydrocortisone

Ointment 3%+1%

A Benzoyl peroxide Ointment/cream 2.5%, 5% and forte

A Chloramphenical Ointment 1%

C Mupirocin Ointment 2%

17.0 GASTRO-INTESTINAL MEDICINES

17.1 Antacids and Anti-ulcer Agents

C Cimetidine Tablets 200mg, 400mg
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C Cimetidine Injection 100mg/ml in 2ml ampoule

C Famotidine Tablets 40mg

C Famotidine Injection 100mg/ml in 2ml ampoule

C Lansoprazole Capsule, 30mg

A Magnesium trisilicate co.
Tablets (250mg magnesium trisilicate + 
120mg dried aluminium hydroxide)

C Omeprazole Tablets 20mg

C Ranitidine Tablets 150mg

C Ranitidine Injection 50mg/2ml

C Cholestyramine Sachet 4g

17.2 Anti-spasmodics

A Hyoscine butylbromide Tablets 10mg

C Hyoscine butylbromide Injection 20mg/ml; 1ml ampoule

17.3 Anti-emetics

A Promethazine Tablets (hydrochloride/theoclate) 10mg, 25mg

A Promethazine
Injection (hydrochloride) 25mg/ml in 2ml 
ampoule

A Promethazine Elixir (hydrochloride) 5mg/5ml

D Metoclopramide Tablets 10mg

D Metoclopramide Injection 5mg/2ml

C Prochlorperazine Tablets 5mg, 25mg

C Prochlorperazine Injection (as mesylate) 12.5mg/ml ampoule

17.4 Cathartics

A Bisacodyl Tablets 5mg

A Bisacodyl Suppositories 5mg, 10mg

C Lactulose Solution 3.1 - 3.7g/5ml, 200ml bottle

17.5 Anti-haemorrhoids

C
Local anaesthetic + 
astrigent and anti 
inlfamatory

Suppositories/ointment (Bismuth oxide 25mg 
+ Bismuth subgallate 59mg + Peru balsam 
49mg+Zinc oxide 296mg) equivalent to 
Anusol suppositories

C
Local anaesthetic + 
astrigent and anti 
inlfamatory

Suppositories (Cinchocaine hydrochloride 
5mg + Hydrocortisone 5mg) equivalent to 
ProctosedylR

C
Local anaesthetic + 
astrigent and anti 
inlfamatory

Cream/ointment containing (Benzyl benzoate 
+1.2%Bismuth oxide 0.875%+Hydrocortisone 
acetate 0.5%+Peru balsam 1.85%) equivalent 
to Anulgesic 

C
Local anaesthetic + 
astrigent and anti 
inlfamatory

Suppositories containing (benzyl benzoate 
33mg+bismuth oxide 24mg+bismuth 
subgallate 59mg+hydrocortisone acetate 
5mg+Peru balsam 49mg+bromocaine HCl 
27mg+Zinc oxide 296mg) equivalent to 
Anugesic
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17.6 Medicine Used in Diarrhoea

A
Oral Rehydration Salts 
(ORS) low osmolarity

Sachet to make 1 litre of solution containing 
Sodium chloride 2.6g, Sodium citrate  2.9g, 
Potassium chloride 1.5g and Glucose 20.5g) 
repalcement solution

C Loperamide Tablets/capsules (hydrochloride) 2mg

A Zinc 
Tablets dispersible (equivalent to 20mg 
elemental zinc)

18.0 HORMONES AND ANTIDIABETIC AGENTS AND RELATED MEDICINES

18.1 Adrenal Hormones and Sysnthetic Substitutes

D Dexamethasone Tablets 5mg

D Dexamethasone
Injection (as sodium phosphate) 4 mg/ml in 
1 ml ampoule

C Hydrocortisone Powder fo rinjection (as sodium succinate)

C Prednisolone Injection 100mg in vial

C Prednisolone Tablets 5mg

18.2 Oestrogens

D Ethinyloestradiol Tablets 50 mcg

18.3 Insulin and Anti-diabetic Agents

C Chlorpropamide Tablets 250mg

C Glibenclalmide Tablets 2.5mg, 5mg

D Gliclazide Tablets 40mg

C Tolbutamide Tablets 500mg

C Metformin Tablets 500mg

D Glucagon Injection powder for reconst 10mg/vial

D Glipizide Tablets 2.5mg, 5mg 

C
Insulin-short acting 
(human) soluble

100 IU/ml100 

C
Insulin-intermediate 
acting (human)

100 IU/ml

C
Insulin-long acting 
(human) lente

100 IU/ml

18.4 Ovulation Inducers

C Clomiphene Tablets 50mg

18.5 Oral Contraceptives

A
Ethinyloestradiol + 
Norgestrel

Tablets 0.03mg + 0.3mg

A
Ethinyloestradiol 
Levonorgestrel

Tablets 0.03mg + 0.15mg

A
Ethinyloestradiol 
Desogestrel

Tablets 0.03mg + 0.15mg
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18.6 Barrier and Other Contraceptives

A
Intra Uterine Devices 
(IUD)

Coper T 380A

A Condoms male Latex 

A Condoms female Polyurathane sheet 15cm x 7cm

18.7 Progesterone

A Levonorgestrel Tablets 0.03mg, 0.07mg

A Medroxyprogesterone Injection acetate (depot) 150mg

D Hydroxyprogesterone Injection (coproate) 200mg/ml in 1ml 

A Levonorgesterol Implant 36mg (set)

D Norethisterone Tablets 5mg 

18.8 Th yroid, Parathyroid Hormones and Antagonists

C Carbimazole Tablets 5mg

A Iodine (Lugol’s solution)
Solution, Iodine 2mg + Potassium Iodide 
4mg/g in water (prepare from raw material)

D Levothyroxine Tablets (sodium salt) 0.05g

A Iodized oil
Capsules with nipple 240mg/0.5ml and 
480mg iodine/ml 

19.0 SERA AND IMMUNOGLOBULINS 

D Gamma - Globulins Injection I.V 500mg, 2.5g, 5g

C
Anti-D(Rho) 
Immunoglobulin

Injection 0.25 mg/ml in set of 5ml

C
Anti-rabies 
Immunoglobulin

Injection 1000 IU/5ml ampoule

B Snake venom polyvalent 
Antiserum injeciton (|Central African type) 
in vila

B
Tetanus 
Immunoglobulin 
(human) - ATS

Injection 1,500 IU in vial

B
Tetanus 
Immunoglobulin 
(human) - ATS

Injection 10,000 I.U in vial

B
Tetanus 
Immunoglobulin 
(human) - ATS

Injection 100,000 I.U in vial

B
Tetanus 
Immunoglobulin 
(human) - ATS

Injection 500,000 I.U in vial

20.0 VACCINES

20.1 For Immunisation

A
BCG Vaccine (Bacillus 
Calmette Guerin) 

Injection 20 doses in 10ml vial

A
DPT Vaccine 
(Diphtheria-Pertussis- 
Tetanus)

Injection 20 doses in 10 ml vial

A

DPT Vaccine 
(Diphtheria-Pertussis- 
Tetanus) + Hepatitis 
Injection

Vaccine injection
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A
Measles Vaccine (Live 
attenuated)

Injection 10 deses in vial

A
Poliomyelitis Vaccine 
(Live attenuated)

Oral solution 20 doeses in container

A Tetanus (toxoid) Vaccine Injection 20 doses in 10ml vial

20.2 For Specifi c Groups or Individuals

D Hepatitis B Vaccine 20mg/ml 1ml 1ml vials

D
Meningitis vaccine A 
& C

Vaccine injection

B
Human Diploid Cell 
Rabies

Freeze dried rabies vaccine 

D Yellow Fever Vaccine Injection 10 doses in vial (with diluent)

C Pneumococcal vaccine Vaccine injeciton 0.5ml vial

21.0 OPHTHAMOLOGICAL PREPARATIONS

21.1 Anti-infective Agents

C Acyclovir Eye ointment 3%

C Chloramphenicol Eye drops 0.5%, 1%

A Chloramphenicol Eye ointment 1%

D Gentamicin Eye drops 0.3%

C Idoxuridine Eye ointment 0.5%

A Oxytetracycline Eye  ointment 3%

21.2 Steroidal Anti-infl ammatory Agents

C Hydrocortisone Eye Drops (acetate) 0.5%

21.3 Antiinfective and Antiinlamatory Agents

D

Oxytetracycline + 
Hydrocortisone + 
Polymycin B (Equivalent 
of Terracotril)

Eye drops

D Sodium cromoglycate 2% eye drops

21.4 Anti Allergy:

D Loratadine Tablets 10mg

C Cetirizine syrup 5mg/5ml (100ml)

C Sodium Cromoglycate Tablets 10mg

C Sodium Cromoglycate Solution 5mg/ml (200ml)

C Sodium Cromoglycate Eye drops

21.5 Drugs for Trachoma & Onchocerciasis

B Azithromycin Tablets 500mg

B Azithromycin Capsule 250mg

B Ivermectin Tablets 3mg, 6mg.

22.0 MEDICINES USED IN EAR DISEASES

22.1 Ear Drops

B Chloramphenicol Ear drops 5% in 10ml

D
Dexamethasone + 
Neomycin

Ear drops



208

A Ciprofl oxacin Ear drops

A Aluminium diacetate Ear drops 3%

22.2 Oral Antiseptics

A Chlorhexidine gluconate
Solution 0.1%;prepare from concentrated 
solution

C Potassium permanganate Solution 1:4000; prepare from powder/crystals

22.3 Nasal Preparation

D Beclomethasone Spray 0.05% (50mcg/d0se)

C Ephedrine Nasal drops 0.5% and 1%

23.0 OXYTOCICS, MYOMETRIAL RELAXANTS (TOCOLYTICS) AND RELATED MEDICINES

C Salbutamol Tablets 4mg

C Salbutamol Injection 100mcg/ml, 10ml vial

A Ergometrine
Injection (mealeate) 0.5mg/ml in 1ml 
ampoule

C Oxytocin Injection 10 IU in 1ml ampoule

D Misoprostol Tablet 200mcg (rectal, sublingual)

D Magnesium sulphate Injection 50%

24.0 PSYCHOTHERAPEUTICS AND RELATED MEDICINES

D Carbamazepine tablets 200mg, 400mg

A Phenytoin Tablets 50mg, 100mg

A Phenobarbitone Tablets 30mg, 100mg

A Phenobarbitone Injection 200mg/ml in 1ml ampoule

C Amitriptyline Tablets (hydrochloride) 25mg

A Chlorpromazine
Tablets (hydrochloride) 25mg, 100mg + 
250mg

B Chlorpromazine
Injection (hydrochloride) 25mg/ml in 2ml 
ampoule

C Fluphenazine decanoate Injection 25mg/ml in 1ml ampoule

B Haloperiodol Tablets 1mg, 5mg

D Haloperiodol Injection 5mg/ml in 1ml ampoule

B Imipramine Tablets 25mg, 50mg

C Th ioridazine Tablets 25mg

25.0 MEDICINE ACTING ON RESPIRATORY TRACT

25.1 Anti-asthmatics

A Aminophylline Tablets 100mg

A Aminophylline Injection 25mg/ml in 10ml ampoule

C Beclomethasone
Inhalation (dipropionate) 0.05mg per dose 
(aerosol inhaler)

A Ephedrine Tablets (hydrochloride) 30mg

A Ephedrine
Injection (hydrochloride) 30mg/ml in 1ml 
ampoule

A Cromoglycate
Nasal spray (di-sodium salt) 2% (sprayer with 
pump)

C Salbutamol Tablets (as sulfate) 4mg
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C Salbutamol Syrup (as sulfate) 4mg

D Salbutamol
Inhalation (as sulfate) 0.1mg per dose (aerosol 
inhaler)

A Adrenaline Injection 1m/1ml ampoule

25.2 Antitusives

A Codeine Syrup/Linctus

26.0 SOLUTIONS, CORRECTING WATER ELECTROLYTE AND ACID BASE DISTURBANCES

26.1 Large Volume Intravenous Solutions

B Darrow’s half strength 500ml

A Dextrose 5%; 500ml, 1000ml

B Dextrose 10%; 500ml

C Dextrose 25%,  50%; 50ml, 100ml

B
Sodium lactate 
compound (Ringer’s 
solution)

500ml, 1000ml. Each litre provides 
approximately Na+ 131 mmol, K+ 5mmol, 
Ca++2mmol, C1-111mmol and HCO

3
-

(lactate) 29mmol

A
Sodium 
chloride+Dextrose

0.9%+5%; 500ml, 1000ml

B Potassium chloride Solution 7.4% 10ml Vial

C Potassium citrate
Oral solution containing potassium citrate 
30% + citric acid monohydrate 5%

A Water for injection 5ml, 10ml vial

27.0 DISINFECTANTS AND ANTISEPTICS

27.1 Disinfectants

A Sodium hypochlorite Solution 10% (250ml bottle)

A Hydrogen peroxide Solution 6%

A
Chlorhexidine + 
Cetrimide

Solution concentrated containing 
chhlorhexidine digluconate 1.5%+ 15% 
cetrimide in  1litre and 5 litre

A Chlorhexidine Solution 4% in litre and 5 litres

A Chloroxylenol Solution 4.9% BP in litre and 5 litre

A Cresol Solution 3% BP in litre and 5 litre

C Formaldehyde solution 36 - 37% stabilised in 1 litre

C Glutaraldehyde
Activated solution 2% in 1 litre, 5 litres for 
scopes sterilization)

A Providone iodine Solution 10% in water 250ml, 500ml, 1 litre

A Methylated spirit 70% in 1 litre, 5 litre

A
Sodium 
Dichloroisocyanurate 
(NODCO)

Tablets, 1.67g (equal to 1g available chlorine)

27.2 Antiseptic

A Providone-Iodine Solution (1 litre bottle)

A
Chlorinated lime + Boric 
Acid Solution

Prepare from raw materials

C Potassium permanganate Solution 1: 1000
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C Potassium permanganate Solution 1: 2000

C Potassium permanganate Solution 1: 4000

28.0 VITAMINS/MINERALS

A Retinol (Vitamin A)
Gelatin Capsules (with nipple to allow 
administration drop by drop) 50,000IU, 
100,000IU 200, 000IU

C
Ascorbic acid (Vitamin 
C)

Tablets 100mg and 500mg

C Calcium gluconate Injection 100mg/ml in 10ml ampoule

D
Ergocalciferol (vitamin 
D)

Capsules 1.25mg (50, 000IU)

D
Ergocalciferol (vitamin 
D)

Oral solution 0.25mg/ml (10,000IU/ml)

C
Nicotinamide (Vitamin 
B

3
)

Tablets 50mg

C Pyridoxine (Vitamin B
6
) Tablets (hydrochloride) 25mg

A Th iamine (Vitamin B
1
) Tablets (hydrochloride) 50mg, 100mg

C Th iamine (Vitamin B
1
)

Injection (hydrochloride) 1000mg/ml in 1ml 
ampoule

D Vitamin B
12

Tablets (hydrochloride) 50mcg

A Vitamin B complex
Tablets BP (contains per tablet: nicotinamide 
15mg, ribofl avin 1mg, thiamine 1mg)

A Vitamin B complex
Syrup (contains per tablet: nicotinamide 
15mg, ribofl avin 1mg, thiamine 1mg)

C Vitamin B complex

Injection BP in 10ml vial (contains 
nicotinamide 200mg, pantothenol 30mg, 
pyridoxine 20mg, ribofl avine 20mg, thiamine 
50mg per 1 ml)

C Potassium chloride Tablets (slow release) 600mg
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STANDARD TREATMENT GUIDELINES AND THE NATIONAL ESSENTIAL MEDICINE 
LIST MODIFICATION FORM

Please return the completed form to:-

The Assistant Director, Pharmaceutical Services
Ministry of  Health and Social Welfare
P.O. Box 9083
DAR ES SALAAM

Submission received from:

Name: ……………………………………………………………………………………………

Address: ………………………………………………………………………………………….

Telephone:………………………………………………………………………………………..

Signature:………………………………………………………………………………………….

Date: ……………………………………………………………………………………………...

PLEASE INDICATE THE NATURE OF MODIFICATION BY MARKING THE 

APPROPRIATE BOX

Additional of new disease to the list (Please include epidemiological data as well as a treatment 
guideline)

Replacement of a listed medicine.(Please include data on the proven benefi ts of  the 
recommended medicine in relation to the listed medicine to be replaced).

Inclusion of a new medicine (Please include data on the benefi ts of  such an addition)
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PROPOSED MODIFICATION

……………………………………………………………………………………………………

……………………………………………………………………………………………………

……………………………………………………………………………………………………

……………………………………………………………………………………………………

……………………………………………………………………………………………………

……………………………………………………………………………………………………

……………………………………………………………………………………………………

……………………………………………………………………………………………………

……………………………………………………………………………………………………

……………………………………………………………………………………………………

……………………………………………………………………………………………………

……………………………………………………………………………………………………

……………………………………………………………………………………………………

……………………………………………………………………………………………………

……………………………………………………………………………………………………

……………………………………………………………………………………………………

……………………………………………………………………………………………………

……………………………………………………………………………………………………

……………………………………………………………………………………………………

……………………………………………………………………………………………………

……………………………………………………………………………………………………

……………………………………………………………………………………………………

……………………………………………………………………………………………………

……………………………………………………………………………………………………

……………………………………………………………………………………………………

……………………………………………………………………………………………………

……………………………………………………………………………………………………

……………………………………………………………………………………………………

……………………………………………………………………………………………………

……………………………………………………………………………………………………






